NV TRIDENT

£
L

-3
T YRACETTY

MANUAL

DRYSPELL PLUS

Desiccant compressed air dryers

Models 10, 20, 30, 45, 60, 100, 125, 200, 250, 300, 375


http://www.cutepdf.com

NV TRIDENT

Product identification and sale record
Name of purchaser
Address
Product : Dryspell Plus desiccant compressed air dryer
Model (refer to name plate)
Serial number
Date of manufacture
Date of delivery
Date of installation
Dealer's name/code

Dealer's signature and stamp

Note: The warranty on this dryer is valid only if all the details above are filled in and the vendor stamps and signs
this page.




INSTRUCTION MANUAL - Dryspell Plus

Warranty Statement

Products of Trident Pneumatics Private Limited are guaranteed
to be free from defects in materials and workmanship when
installed and operated in accordance with the instructions
outlined in this user manual.

Trident Pneumatics Private Limited's obligation under this
warranty shall be limited to repair or replacement (at the
discretion of Trident) of defective goods returned to Trident's
plant within one (1) year from the date of commissioning or
18 months from the date of invoicing, whichever is earlier.

Product

Model

Serial No. :

Quality Assurance Department

Trident Pneumatics Private Limited
Coimbatore

Reference : Manual Version




NV TRIDENT

INSTALLATION & COMMISSIONING REPORT

HEATLESS DESICCANT DRYER

Customer

Contact person :

Designation

Model
Sl.No
Phone

Fax

(Please add any comments or remarks here found while unpacking)

. INSTALLATION

a) Installation at . Before / After Air Receiver LED Glowing Yes / No
b) Inlet Air : Normal / High Tower 1 and 2 Drying Yes / No
Temperature
c) Side clearance : Yes / No Depressurizing Yes / No
provided
d) Power Grounded : Yes / No Regeneration Yes / No
e) Air Flow Outlet : Mormal / Faulty
f) Change over : Normal / Faulty
SE(UENCE
g) Change owver : Normal / Faulty
sequence
. COMMISSIONING
Installation Date of completion
Commissioning Date of completion
Comments :
Customer Installation Engineer
Signature & Name of Dealers Customer's
installing Engineer Signature & Seal Signature & Seal




INSTRUCTION MANUAL - Dryspell Plus

Statement of conformity

e 97/23/EC - Pressurised equipment

e 89/392/CEE-Machine safety

e 89/336/CEE-Electromagnetic compatibility
e 73/23/CEE-Low voltage

e OH6629.5C-CRN

e UL-Listed, RoHs-compliance

Reference : Manual Version



NV TRIDENT

Contents

Section

1.

2.
3.
4

Intended use

Unpacking the dryer

Using this manual
Functional description

4.1 Description of operation
4.2 External dewpoint control
4.3 Purge economiser
Technical specifications

5.1 Recommended ratings
5.2 Physical description

5.3 Operating conditions
5.4 Power

5.5 Capacity

5.6 Air inlet conditions

5.7 Air outlet conditions
Installation

6.1 General

6.2 Location

6.3 Layout

6.4 Air line

6.5 Manpower required

6.6 Tools required

6.7 Procedure

Operation

7.1 Do's and don'ts

7.2 Turning the dryer on
7.3 Running

7.4 Shutting down
Maintenance

8.1 Monthly inspections

8.2 Semi-annual inspections
8.3 Annual inspections
8.4 Replacement of desiccant

8.5 Service procedures

Page

N N O »~h WDN -

11
11
11
11
11
12
12
12
13
13
13
13
13
13
13
13
14
14
14
15
15
16
16
16
16
17
17




INSTRUCTION MANUAL - Dryspell Plus

9.

8.5.1

8.5.1.1
8.5.1.2
8.5.1.3
8.5.1.4
8.5.1.5
8.5.2

8.5.2.1
8.5.2.2
8.5.2.3
8.5.2.4
8.5.2.5
8.5.3

8.5.3.1
8.5.3.2
8.5.3.3
8.5.3.4
8.5.3.5
8.5.4

8.5.4.1
8.5.4.2
8.5.4.3
8.5.4.4
8.5.5

8.5.5.1
8.5.5.2
8.5.5.3
8.5.6

8.5.6.1
8.5.6.2

Dryspell Plus model 10

Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the non-return valve
Changing the inlet tube

Dryspell Plus models 20 and 30
Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the top shuttle
Changing the inlet tube

Dryspell Plus models 45 and 60
Changing the desiccant

Servicing the bottom shuttle
Servicing the exhaust valve
Servicing the non-return valve plate
Changing the inlet tube

Dryspell Plus models 100, 125
Changing the desiccant

Changing the top shuttle
Changing the inlet valve assembly
Servicing the exhaust valve 100 & above
Dryspell Plus models 200, 250
Changing the desiccant

Changing the top shuttle 200-375
Changing the inlet valve assembly
Dryspell Plus models 300, 375
Changing the desiccant

Changing the inlet valve assembly

Disposal of consumables and replaced parts

10. Troubleshooting

11.

Recommended parts and consumables

12. Sales and Services

Appendix :

Conversion tables

18
19
20
21
22
23
24
25
26
27
28
29
30
32
33
34
35
36
37
39
41
42
44
45
47
48
50
52
54
57
59
60
61
63
64

Reference

: Manual Version



NV TRIDENT

Section 1

Intended use
Dryspell Plus dryers are compressed air drying devices manufactured for industrial & other uses.

Water is invariably found in compressed air in the form of vapour and condensed droplets. Dryspell Plus dryers remove this
water.




INSTRUCTION MANUAL - Dryspell Plus

Section 2

Unpacking the dryer

Your Dryspell Plus dryer is shipped fully assembled in one or multiple cartons or wooden containers. When you have selected
a suitable location and installed the air line and a suitable system of bypass valves and a pre-filter (refer to Section 6.
Installation), take the dryer out of the carton or container. Remove all protective plastic packaging material.

The shipping carton/container is made of cardboard/wood and is biodegradable.

The polyethylene covers wrapped around the dryers and the bubble wrapping provided around the controllers are recyclable.
They must be disposed of in accordance with prevailing environmental laws.

You will find the following in the shipping carton/container:

Dryer assembly

User manual (this manual)

Connectors and others

Cleansweep filter user manual (if pre-filter was obtained from Trident)

PN

If any of the expected items is missing, please contact the vendor with details of your purchase.

The unpacked dryer must be installed according to the procedure described in this manual (Section 6. Installation).

) Reference : Manual Version



NV TRIDENT

Section 3

Using this manual

This manual has been specially designed so that you can use your Trident Dryspell Plus dryer optimally and safely. Before
you start using the filter, go through this manual thoroughly. It contains vital information regarding the installation, operation
and maintenance of the dryer.

All the information, illustrations and specifications in this manual are based on the latest product information at the time
of preparation of the manual. Trident reserves the right to make changes in the product at any time without notice.

Ensure that this manual is available at all times to the personnel operating your compressed air system.




INSTRUCTION MANUAL - Dryspell Plus

Section 4

Functional description

Figure 1. View of Dryspell Plus dryer with canopy and Trident Cleansweep pre-filter. The control panel may be seen in the
front, at the top. The pre-filter is fitted on the side.

The following are among the major components of your Dryspell Plus:

Two desiccant towers

Top and bottom blocks, including air seals and check valves
Two solenoid valves

Two inbuilt after-filters

One electronic control unit and control panel

One pressure gauge (optional)

Two silencers

4 Reference : Manual Version



NV TRIDENT

Your Dryspell Plus dryer may have an optional canopy. There may be an optional pre-filter also. If present, the pre-filter
is fitted outside the dryer assembly.

-+ Top block
#  Pressure gauge
Controller

e Inlet tube

i Dessicant towers

S Solenoid walhve

——i  Exhaust valve

Figure 2. View of Dryspell Plus dryer without canopy

The function of each of the major components is outlined in the following description of the operation of the dryer.




INSTRUCTION MANUAL - Dryspell Plus

4.1 Description of operation

. NO DESCRIPTION QTY / UNIT
% ® 1|PRE- FILTER 1NO
e Ny S 2|FILTER DRAIN VALVE 1NO
i 3|INLET SHUTTLE VALVE 1NO
i (o B = 4]2 WAY PURGE VALVE 2 NOS
@Q S|EXHAUST SOLENOID VALVE |2 NOS
: 6|DESICCANT TOWER 2 NOS
3 7|AFTER FILTER 2 NOS
i 8|PURGE ORIFICE 1NO
9|TOP BLOCK 1NO
10/SILENCER 2 NOS

Figure 3. Schematic of Dryspell Plus dryer

Compressed air containing moisture and oil droplets enters the pre-filter. Bulk liquids are removed from the air by the pre-
filter. The air then flows through the inlet shuttle valve, which diverts it to tower 1. The desiccant in tower 1 dries the
compressed air to -40°F PDP as it flows through. The dried air leaves tower 1 via the after-filter. A small part (15%) of
the compressed air is passed through the purge orifice by means of opening a two-way purge valve and thereby expanded
till its pressure is near-atmospheric. This expansion of the already-dry gas (purge air) to near-atmospheric pressure increases
its capacity to strip adsorbed water vapour from the desiccant bed in tower 2. The purge-air stream passes through tower
2, removing water vapour from the desiccant. This purge operation is carried out for 1 minute and 30 seconds. Then the
purge valve is closed, and the pressure in tower 2 begins to rise again. The repressurisation is carried out for 30 seconds.
The purge valve is opened, and purge air passes through tower 1.

During the first 2 minutes of each 4-minute cycle of operation, the following processes take place:
e The online tower (tower 1) dries compressed air for 2 minutes.

e The offline tower (tower 2) regenerates (adsorbed moisture is removed from the desiccant in it) for 1 minute and 30
seconds.

e The offline tower is re-pressurised for 30 seconds.

During the next half of the cycle, these processes are repeated with tower 2 being the online tower and tower 1 the offline
tower.

6 Reference : Manual Version



NV TRIDENT

4.2 External dewpoint control

The dryer can be optionally operated under external dewpoint control. In this optional system, a dewpoint meter is fitted
at the outlet of the dryer. The dewpoint meter (1) provides an indication of the dewpoint of the dried air and (2) when
the dewpoint of the dried air increases (this happens when the water vapour content of the dried air increases because
the desiccant is saturated and water vapour cannot be adsorbed any more), it provides a signal to end the cycle. The air
is then diverted to the other tower, which contains dry desiccant. Thus the dewpoint meter allows the moisture loading time
of each desiccant bed to stretch as long as the desiccant absorbs moisture. In general, there is no fixed cycle time of 4
minutes' duration when external dew point control is used. The operating cycle with external dew point control is referred
to as a stretch cycle.

4.3 Purge economiser

In practical situations, the airflow through the dryer is not maintained at the maximum flow value that the equipment is
designed for. The moisture load may also vary. At such times, less purge-air may be required to remove the moisture from
the desiccant in a tower. The amount of purge-air used can be reduced by reducing the regeneration time.

Dryspell dryers feature a purge economising feature that can reduce the amount of purge air used by changing the
regeneration time from the maximum value of 90 seconds. The purge is stopped by the purge economiser after a
preprogrammed duration. However, the cycle time is maintained at 4 minutes.

The regeneration flow can be reduced in steps of 20% from 100% to 40% according to the flow through the dryer or the
moisture load. The purge optimisation option may be selected from the control panel.

Control panel. The control panel is used to adjust the purge optimiser and external dewpoint control settings. The control
panel in models 10, 20, 30, 45 and 60 is different from the panel in models 100, 125, 200, 250, 300 and 375.

Control Panel DS 31-90

FILTER
IN

o O

EXTERNAL DEW POINT
CONTROL "0 (‘"\

—
FILTER

PURGE
OPTIMIZER

DRY AIR OUT

Figure 4. Control panel of Dryspell Plus (models 10, 20, 30, 45 and 60)




INSTRUCTION MANUAL - Dryspell Plus

Control Panel DS 31-200

FILTER
WET AIR IN © DO@OD
O 100%.
g [Tee] B
O BO"%
0 O | ou
p s P O 404
E*‘Eﬁﬂ'fégfff’o‘;:'”b P Y S S B
FILTER PURGE

I OPTIMIZER
DRY AIR OUT

Figure 5. Control panel of Dryspell Plus (models 100, 125, 200, 250, 300 and 375)

Reference : Manual Version



NV TRIDENT

The following are found on the control panel:
e A schematic of the dryer
e Two LED indicators for each drying tower-these indicate whether the tower is drying (D) or regenerating/re-pressurising

(R).
e One LED indicating the operation of the pre-filter drain (only in models 10, 20, 30, 45 and 60)

To adjust the purge flow, press the button marked 'PURGE OPTIMIZER' continuously for 8 seconds, and then set the purge
flow to the required value (40%, 60%, 80% or 100%).

Setting the Purge economizer

Through front panel - Steady conditions
To set the purge economizer please refer the tables below:

Inlet Pressure Correction Factor

psi(g) |60 80 100 120 140 160 180

bar(g) [4.1 5.5 6.9 8.3 9.7 11 12.4

Factor 0.65 0.83 1 1.18 1.37 1.52 1.7
Temperature Correction Factor

°F 90 95 100 105 110 115 120

°C 32 35 38 41 43 46 49

Factor 1.35 1.16 1 0.85 0.74 0.64 0.56

Dewpoint Correction

Dewpoint (Deg F)

Correction Factor

& Dewpoint




INSTRUCTION MANUAL - Dryspell Plus

Principle

Pressure swing adsorption dryers purge 15% compressed air at 100 PSI pressure and 1000F inlet compressed air tempera-
ture. This is required to regenerate the bed of adsorbent. The requirement of purge is from basic physical laws and cannot
be altered substantially. Purge loss is a function of Dew point required, Inlet air temperature, Operating pressure and rated
flow. These parameters are have certain values as per standards and Dryers are designed for same. The common standards
are ISO 7183 or CAGI which specifies the standard inlet conditions for the dryer as air temperature 38 deg (1000F) C and
pressure of 7 bar (g) (100 PSI). In practice this is very different. Further a dryer will never be used at its rated flow. When
a dryer is not used at its rated capacity the purge still happens at 15% of the rated capacity. For e.g a Dryspell Plus 100
would purge 15 scfm at 7 bar irrespective of the flow through the dryer. Hence the above dryer with a 80% flow ie 60
scfm would still be purging 15 scfm making the actual purge loss to 25%. This is a common problem with all dyers. Dryspell
plus series dryers come with a front panel purge economizer. Select the Purge economiser switch and the purge flow is
correspondingly reduced. This is done changing the purge time. The purge flow requirement is governed by the Flow rate,
Inlet air temperature, Air pressure and dew point.

Purge optimizer setting = Percentage of rated flow/ (Pressure correction factor * temperature correction factor * Dew point
correction factor) e.g In a given system the Pressure is 120 PSI, Temperature is 1000F, Dew point requirement is -400F
and flow is 80% of rated flow.

Purge optimizer setting = 80/(1.18 x 1 x 1.15) = 58.9 =60%. This saves 40% of purge air. When conditions are not known
or stable set purge optimizer at 100% to ensure dew point.

Through Dewpoint controller - Dynamic Conditions The second method of saving purge is to interface the Dryspell controller
with a dew point switch. A potential free contact of the dew point switch is connected to the controller terminals. The
controller purges correct quantity of air and stops purging. It remains at this state till the dew point at the outlet of the
dryer falls below the set value. At this point the controller changes over to the fresh desiccant tower and starts purge to
regenerate the saturated tower. With this interface highly fluctuating load, varying temperature and pressure can also
factored to save purge air. Please refer user manual for terminal details. This interface also guarantees dew point.

10 Reference : Manual Version



NV TRIDENT

Section 5
Technical specifications
5.1 Recommended ratings
Pre-filter rating : 0.01 micron (coalescer)
After-filter rating (built-in) : 25 microns (within the diffuser screen or compactor plate)

5.2 Physical description

Model Overall dimensions (mm)
Height Width Depth Weight (kg)

Dryspell Plus 10 1038 330 150 21
Dryspell Plus 20 963 371 213 29
Dryspell Plus 30 1227 371 213 39
Dryspell Plus 45 999 497 313 49
Dryspell Plus 60 1192 523 313 61
Dryspell Plus 100 1603 439 372 106
Dryspell Plus 125 1913 439 372 119
Dryspell Plus 200 1615 449 582 214
Dryspell Plus 250 1925 449 582 238
Dryspell Plus 300 1615 457 764 256
Dryspell Plus 375 1925 457 764 286

5.3 Operating conditions

Maximum pressure : 16 bar g (225 psi g)

Rated operating pressure : 7 bar g (100 psi g)

Rated operating temperature : 38°C (100°F)

Cycle time . 4 minutes

Purge loss 1 15%

5.4 Power

Voltage : 100-240 V AC, 50/60 Hz, 1 phase
Maximum power consumption : 20 W

Length of power cord : 10 feet * (Optional for US suppliers only)

11



INSTRUCTION MANUAL - Dryspell Plus

5.5 Capacity
Model Nominal inlet flow (cfm)
Dryspell Plus 10 10
Dryspell Plus 20 20
Dryspell Plus 30 30
Dryspell Plus 45 45
Dryspell Plus 60 60
Dryspell Plus 100 100
Dryspell Plus 125 125
Dryspell Plus 200 200
Dryspell Plus 250 250
Dryspell Plus 300 300
Dryspell Plus 375 375

5.6 Air inlet conditions

Rated operating temperature

Rated operating pressure

Qil should be less than 2 ppm

: 38°C (100°F)
: 7 bar g (100 psi g)

** As per ISO 7183 option B rated condition

5.7 Air outlet conditions

-40°C (-40°F) PDP (ISO 8573-1:2010 (E) Class 2)

12

Reference : Manual Version



NV TRIDENT

Section 6

Installation

6.1 General

Make sure that the dryer is not close to any equipment that does not comply with EU directive 2004/108/EC (relating
to electromagnetic compatibility) and that may affect the operation of the dryer.

Do not drop the dryer or lift it by the piping or control panel. Doing so may damage the dryer.
Ensure that the dryer is installed in the vertical position.

6.2 Location

Install the dryer in a closed, clean, dry room protected from freezing

Access to the room should be restricted to personnel qualified in the maintenance and operation of Dryspell Plus dryers
The room must be adequately ventilated

The dryer must not be directly exposed to sources of heat

The temperature of the room must not exceed 43°C (109°F)

6.3 Layout

There must be a minimum distance of 3 feet between the dryer and any other equipment around it that uses electricity

6.4 Air line

> —& >

Lkl

Figure 6. Bypass arrangement to be provided on air line

Install a system of bypass valves between the dryer inlet and outlet as shown in Figure 6 so that the dryer can be
serviced without having to interrupt the compressed air supply from the circuit

If the dryer has been bought without a pre-filter, install a suitable filter ahead of the dryer
The upstream and downstream valves must be closed during installation

6.5 Manpower required

One skilled technician

6.6 Tools required

Standard tool set

6.7 Procedure

Secure the dryer by bolting it down
Connect a drain line to the pre-filter
Check for leaks after all connections have been made

13



INSTRUCTION MANUAL - Dryspell Plus

Section 7

Operation

A Warning : Dryspell Plus dryers are designed and manufactured for drying compressed air. Under no circumstances
should they be used to dry any other gases.

A Warning : The adsorbents used in the dryer are non-toxic. However, they may cause respiratory problems if they are
inhaled as dust. The use of dust masks is sufficient to protect personnel.

A Warning: This dryer should be used for drying only filtered compressed air. Ensure that the air supplied to the inlet
of this air dryer is filtered. Failure to follow this instruction can lead to serious injury or death.

7.1 Do's and don'ts

e Do not turn on or operate the dryer if there is a leak.

e Make sure that the dryer's protection rating matches the conditions at your installation

e \Verify that the voltage of the power supply matches the voltage marked on the data label

e Do not operate the dryer at pressures above the maximum allowable limits marked on the data label. This label is found
on the leg of the dryer

HEATLESS DESKCANT URYER

L |'t|,g|;.-| Fla

_Ha

CAPSCTY

EHG COMMECTONS

L

BE~ 2P AC, 1FR, S00G0HE

Froea

TRIZENT PHEUKATICE FAWT LMTED
5FEAL. KHE Fader fod, Semaamgedar (P30
Comamms — B4l 104 RS

Ph =" 7 HIGET R 461 4FF D4B8TTN

Sabale v Wl T el T
el mle e T

Figure 7. Name plate of Dryspell Plus dryer

7.2 Turning the dryer on

Always pressurise the dryer before powering it up:

e Make sure that the power supply to the dryer is turned off
e Open the bypass valve and close the outlet valve

e Open the inlet valve and pressurise the dryer

e Open the outlet and close the bypass valve

e Turn on the power to the dryer

14 Reference : Manual Version



NV TRIDENT

7.3 Running

The LEDs on the control panel light up as shown in the accompanying table.

Lighting sequence of LEDs on control panel during a 4-minute cycle

Stage of cycle

I (90 seconds)

II (30 seconds)
IIT (90 seconds)
IV (30 seconds)

D

On
On
Off
Off

Tower 1

R

Ooff

Off

On
Blinks

D

Off
Off
On
On

Tower 2

R

On
Blinks
Off
Off

A Caution: Each time that a regeneration tower depressurises, a loud noise is produced. This occurs every 2 minutes.

In dryer models with pre-filters and electronic auto-drains, every 4 minutes, the valve at the bottom of the pre-filter opens

automatically and discharges condensate for 4 seconds.

The cycle times are fixed and cannot be adjusted by the user.

7.4 Shutting down

Follow this procedure when shutting the dryer down:

Open the bypass valve.
Close the inlet valve.

Close the outlet valve.

Turn off power to the dryer.

15



INSTRUCTION MANUAL - Dryspell Plus

Section 8
Maintenance

A Warning: Only experienced and licensed electricians who are trained to handle compressed air systems should service
or repair Trident products.

Adsorption dryers are robust, reliable machines. To ensure uninterrupted, problem-free operation, perform the inspections
described in the following sections at the specified intervals.

In this section, the item codes of the various parts of the dryer are marked on the respective illustrations. Refer to the
list of spares (Section 11. Recommended parts and consumables) in this manual for details. Cite the item codes when
obtaining spares.

Before starting up or performing any maintenance on any Trident air dryer, filter, drain system or other equipment, you must
first turn off and disconnect the electrical power supply to the equipment at the main switch. Also, be sure to bypass and
depressurise the dryer to 0 psi g.

8.1 Monthly inspections

e \Verify that the drying-and-regeneration cycle is normal (as described in the section 'Running' in the chapter 'Operation’.
If it is found that the operating cycle is not normal, use the troubleshooting section of this manual (Section 10.
Troubleshooting) to address the problem

e \Verify that the silencers are not clogged. There will be no air flow through a silencer that is clogged. A clogged silencer
must be replaced with a new silencer. The silencer may be removed by unscrewing it. Fit the new silencer on the exhaust
valve and tighten it

8.2 Semi-annual inspections
e Verify that the dryer is cycling normally

e Verify that the silencers are not clogged.

e Replace clogged silencers with new  silencers as described under 'Monthly inspections'Replace the filter elements of
the filters

8.3 Annual inspections

e Verify that the dryer is cycling normally as described in this manual.

e \Verify that the silencers are not clogged. If any silencer is clogged, replace it with a new silencer.
e Replace the filter elements of the filters.

e nspect and determine the state of the desiccant. If the desiccant is brown (this indicates oil pollution) or if there is a
lot of dust in the desiccant (this condition is caused by disintegration of the desiccant), then change the desiccant (see
following section).

e Replace the O-rings of the top and bottom blocks.

Note: The compressor and the dryer must be shut down when the state of the desiccant and the state of the O-rings are
inspected. It is recommended that all personnel present wear dust masks when desiccant is replaced.

16 Reference : Manual Version



NV TRIDENT

8.4 Replacing the desiccant

In models 10, 20 and 30, the towers must be filled directly with desiccant. In all other models, desiccant bags must be
used. The graphic here explains which procedure applies to your model, the item code to be cited when ordering the

desiccant and the quantity required.

pell plus 45 - bag Al
)?I:I‘{GN bined bag - 1 bag

AD1394 - Azthatad Alimina bag - 1 bag

Drypell plus 30 - Direct Al
CCa4T7 ecular Sieves -2.20 kg
CD06TA- Activated Alumina - 6,40k

Drypell plus 20 - Direct fll
CCAdT- Molecular Sierves - 1.40kg
CD0E TA- Actrvated Alurming -1.2kg

Drypall plus 10 - Direct fill
CCA47- Molecular Sves - 0,Bkg
CD06TA- Actrvated Alumina -2, Zkg

EXHAUST VALVE & DESICCANT FILLING

Drypell phis 60 - bag All
AD1IGZ3 = Molecular Seves bag - 1 bag
ADIGZE- Activated Alumina bag- 1 bag
AD1398 - Activated Alsmina bag- 1bag

I plus 100, 200, 300 - bag All
ADIA24 - Molecular Siewes by - 1 bag
ADIZ08 - Arthatod Aliming bag- 3 hags

Drypell plus 125, 250, 375 - bag fill
ADLI0E - Actvated Aluming bag - bags
ADIA2 - Molecular Seves bag - | bag

| ADIA2S- Combined bag - 1 bag

Dvyspell #lus = Acthesied Alumina & Molocu b seves
T ant 1ag ACTHNATED | MOUECULAR
[ Ragy Ty L L, [
(2o 1] [zt
AB LRI TaRg
— oA g
A A7 A3 ey
AR ing Ly
A ime 10wy
| EDINT fag Sew
AL | e 11y
ADLEOS 7.‘ lli‘,

Figure 8. Changing the desiccant in the Dryspell Plus range of models-types of filling,
item codes and quantities of desiccant required

8.5 Service procedures

The procedures to be followed for servicing/replacement of sub-assemblies in Dryspell Plus dryers are described in this
section. Servicing/replacement must be carried out when there is failure of the respective parts and if found necessary

during the monthly, semi-annual and annual inspections.

17



8l

© 90U319J0Y

A [ENUep

uoisia

DRYSPELL PLUS 10
Drw. No.PD237

PARTS LIST PARTS LIST
TTEM | PART NUMBER | PART NUMBER QTY_ | ITEM | PART NUMBER PART NUMBER QTY
1 |onoet |BOTTOM BLOCK 1 23 |AD046 MUFFLER 2
2 |AD261A SHUTTLE 1 24 |CF200 SOCKET HEAD CAP SCREW M6 X 60 8
3 |coo78 CHAMBER BOTTOM NOZZLE O-RING (154 X 2.21) 4 25 |CFOS0 SPRING WASHER M6 2
4 |cDe56 [CHAMBER BOTTOM NOZZLE 2 26 |cF20L SOCKET HEAD CAP SCREW M6 X 16 2
5 |coos7 |CHAMBER BASR PLUG O-RING (10 X 2.62) 2 28 |cF202 SOCKET HEAD CAP SCREW M6 X 10 6
6 |cpoos CHAMBER BASE PLUG 2 29 |AD1429 INLET AIR TRANSFER TUBE 1
7 |coo1z TOWER SEAL (O-RING 55.4 X 4) 4 30 |As079n SOLENOID VALVE GASKET PAD 2
8 |AD221 DIFFUSER SCREEN 2 31 |cE417 DIN CONNECTOR 2
9 |aD1430 TOWER PIPE (DRYSPELL 10+10) 2 |cPa76 DISPLY STICKER
10 |ADB27 [ TOP NYLON DIFFUSER 3 |AS079 SOLENOID VALVE
11156 DIFFUSER CONNECTOR 4 [CF193 CHEESE HEAD SCREW M3 X 20
12 |AD259 RUBBER BALL 5 |CE417A DIN CONNECTOR GASKET
13 D658 NRV PLATE 2 36 |coo77 INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) 4
14 |CF170 [CHEESE HEAD SCREW M3 X 6 4 37 |cco43 [CONNECTOR 172" BSP (M) x 1/2" BSP (M) T
15 073 NOZZLE 2 38 |PF1498 CLEANSWEEP T100Y EA 1
16 |D692 TOP BLOCK 1 39 |AD1495 COVER BOTTOM DRYSPELL PLUS 10 1
17 __|AD1348 CONTROLLER UL (MODEL DS31-90) 1 40 |AD1494 CONNECTOR IN & OUT 2
19 |AD285 TIE ROD 4 41__|AD1496 COVER TOP DRYSPELL PLUS 10 T
20 _|crolL SPRING WASHER M8 4 42__|AD1500 BEZZEL DRYSPELL PLUS T
21 |cDes7 DOOM NUT 4 43 |cF262 PLATE WASHER M6 2
22 |AD1520 [EXHAUST VALVE ASSEMBLY 2
SPARE KIT
0201 O-RING (62 X2.4) 2
4 AS701 FILTER ELEMENT ASSEMBLY T100Y D944 SEAL RUBBER 1
AC151 FILTER ELEMENT T100Y 1
SK210A | SEALS AND O-RING SPARE KIT DPS-10 1
3 SK278A SEAL KIT WITH DESICCANT
DRYSPELL PLUS 10 AD827 TOP DIFFUSER SCREEN 2
DP 07251 [ DIFFUSER SCREEN 2
CD067A [ ACTIVATED ALUMINA 2.2 KGS
a7 MOLFCULAR STFVES 0.8 KGS
0009 PLUG O-RING (31.6 X 2.4) 2
0074 SEALING O-RING-1 (6.02 X 2.62) 2
0067 SEALING O-RING-2 (10 X 2.62) 2
2 SK220A | EXHAUST VALVE SPARE KIT DPS-10 C0067 PISTON O-RING-2 (10 X2.62) 2
0002 | PISON O-RING-1 (28.17 X 3.53) >
AD745 | POPPET ASSY 2
AD548 SPRING COMP. 2
AGO12 GASKET NON-METAL 2
AD259 RUBBER BAIL 2
SK210A-3 | INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) 4
SK210A-1 | CHAMBER BASE PLUG O-RING (10.0 X 2.62) 2
1 SK210A SEALS AND O-RING SPARE KIT DPS-10 SK210A-2 | CHAMBER BOTTOM NOZZLE O-RING (15.4 X 2.21) 4
SK212A-4 | TOWE SEAL (O-RING 55.4 X 4) 4
SK212A-3 [ SHUTTLE 1
ITEM | PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

OT I9pow snid []odsAiq T°S°S

sn|d |1adsAiq - IYNNYIN NOILINYLSNI



NV TRIDENT

8.5.1.1 Changing the desiccant

DOME NUT (4 NOS.)
CD857

“~—SPRING WASHER M8 (4 NOS) -@— -
CF189 AI I

T——TOP CHAMBER ASSEMBLY -

(INCLUDING FILTER AND CONTROLLER) : /
O-RING (55.4 X 4.0) (2 NOS| TOWER PIPE { 2 NOS)
smu-g & ) AD1430 G
i
12y
TOP DIFFUSER SCREEN (2 NOS) e
ADB27 \_ s
TOWER PIPE ASSY TOWER PIPE ( 2 NOS) oo
(DIFFUSER SCREEN - BOTTOM) { 2 NOS) AD1430 {f %
(AD1430) (DP 072 5-1) o)
s
FELry
o
DESICCANT foc
\Wm
e ok
e
s?_g,x
o
DIFFUSER SCREEN (2 NOS) q‘:
DP 072 S-l\ A
- &
-O-RING (55.4 X 4.0) (2 NOS) TIGHT FIT ,.\‘;.
SK212A-4 @\ R
1
DIFFUSER SCREEN (2 NOS) i
DP 072 5-1 bl

SECTION A-A

Figure 9. Changing desiccant-Dryspell Plus model 10

e Using a screwdriver, disconnect the controller wire from the exhaust solenoid valve and prefilter solenoid valve

e Remove the dome nuts and M8 washers

e Remove the top chamber with the filter and controller

e Discard the O-ring (55.4 mm * 4 mm)

e Discard the top diffuser screens (two)

e Remove the tower assembly. (The bottom screen fits tightly in the bottom assembly)

e Discard the O-ring (55.4 mm * 4 mm).

e Detach the bottom diffusers by pushing them using the rod passing through the tower. Discard the bottom diffusers.
e Empty the desiccant in the tower.

e Fill the desiccant tower with Activated alumina CD067A and then Molecular sieves CC447

e Replace the discarded parts with corresponding new components. Reassemble all the parts. Tighten the screws and
dome nuts

19



INSTRUCTION MANUAL - Dryspell Plus

8.5.1.2 Servicing the bottom shuttle

SHUTTLE
(SK212A-3)
CHAMBER BOTTOM NOZZLE O-RING (15.4 X 2.21)
(SK210A-2)
CHAMBER BASE NOZZLE
(SK212A-2)
CHAMBER BOTTOM NOZZLE O-RING (15.4 X 2.21)
(SK210A-2)
CHAMBER BASE PLUG O-RING (10 X 2.62)
(SK210A-1)

CHAMBER BASE PLUG
(5&212.&-1)

M6 x 25 bolt
(not part of product. To be used for pulling purpose only)

Figure 10. Exploded view of bottom shuttle of Dryspell Plus 10

e Remove the chamber base plug (use spanner no. 21)

e Remove the chamber base plug O-ring (10 mm * 2.62 mm). Discard the ring

e Replace it with a new O-ring (10 mm * 2.62 mm)

e Pull out the chamber base nozzle using an M6 * 25 bolt

e Remove the nozzle O-rings (15.4 mm * 2.21 mm, two) and discard them

e Clean the chamber base nozzle and replace the two O-rings (15.4 mm * 2.21 mm, two)
e Remove the shuttle and discard it

e Replace it with a new shuttle

e Coat the nozzle and all the O-rings with food-grade grease

e Fasten an M6 * 25 bolt in the chamber base nozzle and draw the bolt out

e Secure the chamber base plug with O-rings (15.4 mm * 2.21 mm and 10 mm * 2.62 mm)

20 Reference : Manual Version



NV TRIDENT

8.5.1.3 Servicing the exhaust valve

CF17s

ﬁ ﬁ HMT HEAD CAP SCREW ME X 20

COVER VALVE
Coisl

Q-RING (28.17 ¥ 2.62)

(C=)) PISTON ASSEMBLY
— ADE10

] O-RING (10 X 2.62)
G"‘/—,’_ coas?

GASKET NON-METAL
AGO12

HOUSING VALVE
ADBO7

POPFET ASSEMBLY
AD745

SPRING COMP
ADS548

O-RING (31.6 X 2.4)

PLUG MACHINED

O-RING (6.02 x 2.62)
Co074

O-RING (10 X 2.62)
CoD6e7

Figure 11. Exploded view of exhaust valve of Dryspell Plus model 10

Using a no. 38 spanner, remove the plug at the bottom of the assembly. Clean the plug

Discard the O-ring (31.6 mm * 2.4 mm)

Discard the spring and poppet assembly

Using a 5 mm Allen key, remove the four socket head cap screws

Remove the top cover

Discard the gasket

Push the piston assembly from below

Discard the piston O-ring (28.17 mm * 2.62 mm)

Clean the piston and install a new O-ring (28.17 mm * 2.62 mm)

Discard the O-ring (10 mm * 2.62 mm) inside the valve body

Coat the piston and O-ring with food- grade grease

Reassemble the parts, replacing the discarded components with new spares
The vent hole in the cover should be aligned with the vent hole in the housing

21



INSTRUCTION MANUAL - Dryspell Plus

8.5.1.4 Servicing the non-return valve

h‘-—c HEESE HEAD SCREW M3 X 6.0
9 CF173

&\hhv PLATE
CO658

DIFFUSER CONNECTOR
DP 072 53

Figure 12. Exploded view of non-return valve

e Using a no. 38 spanner, remove the two M3 * 6.0 cheese head screws
e C(Clean the NRV plate

e Replace the rubber ball with a new one

e Clean the diffuser connector and re-install it

e Re-install the NRV plate and fasten the cheese head screws

29 Reference : Manual Version



NV TRIDENT

8.5.1.5 Changing the inlet tube

T——DOME NUT (4 NOS.)
CDE57

SPRING WASHER M8 (4 NOS)
CFi89

TOP CHAMBER ASSEMBLY
{INCLUDING FILTER AND CONTROLLER)

INLET AIR TRANSFER TUBE ASSEMBLY

'\

S INLET AIR TRANSFER TUBE O-RING (106 ¥ 1.83) (2 NOS)
SK2104-3

h“‘-INLEI' AIR TRANSFER TUBE
AD1429

INLET AIR TRANSFER TUBE O-RING (10.6 X 1.83) {2 NOS)
SK210A-3

e

Figure 13. Views showing inlet air tube and associated components-
Dryspell Plus model 10

e Using a screwdriver, disconnect the controller wire from the exhaust solenoid valve and prefilter solenoid valve

e Remove the dome nuts and spring washers

e Remove the top block

e Discard the inlet air transfer tube

e Discard the O-rings (10.6 mm * 1.83 mm)

e Replace the inlet transfer tube with a new one

e Fix the inlet tube on the bottom block with new O-rings
e Replace the top block

e Complete the reassembly with the spring washers and dome nuts

23



ve

© 90U319J0Y

A [enuep

uoisia

©®

DRYSPELL PLUS 20, 30
Drw. No.PD238, PD239

PARTS LIST PARTS LIST
TTEM | PART NUMBER DESCRIPTION QTY | ITeM | PART NUMBER DESCRIPTION QrY
1 D958 BOTTOM BLOCK 1 26 |ADIM6 [TOWER PIPE DRYSPELL PLUS 30 (OR) 2
2 CO056 SHUTTLE GUIDERING (21.92 x 3.0) 2 AD1435 | TOWER PIPE DRYSPELL PLUS 20
3 CD115 GUIDE BUSH 2 27__|coos4 O-RING (13x2.0) 5
4 |ao2e1 BOTTOM SHUTTLE 1 28 |AD1444 TIE ROD DRYSPELL PLUS 30 (OR) 1
5 CDLL7 ‘GUIDE BUSH 2 AD1433 TIE ROD DRYSPELL PLUS 20
5 (0008’ | GUIDE BUSH CTRCLTP 2 29 [coid [WASHER 2
7 D956 END BUSH 2 30 [coi3 DOOM NUT T
8 CO007. END BUSH CIRCLIP. 2 31 [cois NUT MACHINED 1
S coos2 |PLUG MACHINED O-RING L5 x 3.0) 8 32 |croal SOCKET HEAD CAP SCREW (M6 x 10) 6
10 |AD2a3 |PUG MACHINED 9 33 |ADsIS MUFFLER 2
11 |AD144 EXHAUST VALVE ASSENBLY 2 34 |cPore DISPLAY STICKER 1
12 |AsorA SO_ENOID VALVE GASKET PAD 2 35 |AD241 PLUG MACHINED 1
13 [cross SOCKET HEAD CAP SCREW M6 X 60 8 36 |Coo65 END 3USH O-RING (26.5 % 3.0) 2
14 |coos3 PLUG MACHINED O-RING -2 (13.5 x 3.0) 2 37 |cro HEX SCREW (M6 x 35) 2
15 |ADIS5 |PLUG MACHINED -2 2 38 |cEaa DINCONNECTOR GASKE™ 2
16 |cpior | TOWER GASKET. 4 30 [cFiod STAR HEAD SCREW M3 x 25 2
17 |AD222 DIFFUSER SCREEN 2 10 [Asor 'EOLENO!D VALVE 24V DC 2
18 |ADL445 INLET AIR TRANSFER TUBE DRYSPELL PLUS 30 (OR) | 2 41 [cF1o3 | CHEESE HEAD SCREW M3 X20 4
[AD1434 INLET AIR TRANSFER TUBE DRYSPELL PLUS 20 42 |cross |SPRING WASHER 116 T
19 [cpose TOP BLOCK. 1 43 |cooss (GUIDE BUSH O-RING (21.92 X 3.0) 4
20 |AD828 NYLON DIFFUSER TOP. 2 44 |ccons CONNECTOR 1/2" BSP (M) x 1/2" BSP (M) 1
21 |aD785 TOP SHUTTLE - DRYSPELL PLUS 30 (OR) T 45 |priaoe (CLEANSWEEP T100 Y EA T
[AD784 | TOP SHUTTLE - DRYSPELL PLUS 20 46 |AD1497 COVER BOTTOM DRYSPELL PLUS 20 & 30 1
22 |ADI348 ‘CONTROLLER BOXASSY UL 1 47 |AD14%8 COVER TOP DRYSPELL PLUS 20 1
23 |croi3 SPRING WASHER M6 2 48 |ADIS00 BEZZEL DRYSPELL PLUS T
21 |croi7 SOCKET HEAD CAP SCREW M6 X 16 2 19 [cr1y [WASHER PLATE M12 2
25 |ceiy DIN CONNECTOR 2 50 |crs [S0c_ HD. CAP SCREW M12 X 20 2
SPARE KIT
Co201 O RING (62 X2.4) 2
4 As701 FILTER ELEMENT ASS3VBLY T100Y CD9H SEAL RUBBER 1
ACI5L FILTER FLEMENT T100Y T
SK2G2A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 30 (OR) I
SK281A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 20
ADB08 TOP DIFFUSER SCREDN 2
3 SK280A DESICCANT WITH SEAL KIT - DRYSPALL PLUS 30 DP 005 S | DIFFUSER SCREEN 2
SK279A DESICCANT WITH SEAL KIT - DRYSPELL PLUS 20 CDOG7A ACTIVATED ALUMINA - DRYSPELL PLUS 30 (OR) 6.4 kas
ACTIVATED ALUMINA - DRYSPELL PLUS 20 4.2kgs
a7 WOLECULAR SIEVES - DRYSPELL PLUS 30 22kgs
MOLECULAR SIEVES - DRYSPELL PLUS 20 1.4kgs
PISTON O-RING-Z { 28.77 X 3.53) B
PISTON O-RING -1 { 10X 2.62) 7
2 K24 EXHAUST VALVE SPARE KIT PUGORTC GIEX2H 2
DPS-20, 30 & 45 POPPET ASSY 2
SPRING COMP. 2
CGASKET RUBBER 2
GASKET 2
ORING-2_(13.0x 2.0) B
PLUG MACHINED O-RING-2 (13.5 x 3.0) Z
PLUG MACHINED O-RING-1(21.5 X 3.0) 8
1 SK28A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 30 SHTTLE GUIDE ORING (2% X3.0) 2
SK281A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 20 JEND BUSH ORING (65 51) 2
GUIDE BUSH O-RING (21.92 x 3.0) 7
END BUSH CIRCLIP 2
GUIDE BUSH CIRCLIP 2
TOWER GASKET )
BOTTOM SHUTTLE 1
TOP SHUTTLE - DRYSPELL PLUS 30 (OR) 1
TOP SHUTTLE - DRYSPELL PLUS 20
ITEM | PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

0€ pue oz s|apow snid [|2dsAiq 2'S'S

sn|d |1adsAiq - IYNNYIN NOILINYLSNI



NV TRIDENT

8.5.2.1 Changing the desiccant

TOP CHAMBER ASSY
DRYSPELL PLUS 20 (OR) 30
(WITH FILTER AND CONTROLLER)

{ 3
»
il
TOWER GASKET- °
SK215A-2
TOP DIFFUSER SCREEN:

AD828

TOWER PIPE ASSY ( 2 NOS)—/

(TOWER PIPE WITH
DIFFUSER SCREEN - BOTTOM)

TOWER GASKET-
SK215A-2

TOWER PIPE:
DRYSPELL PLUS 20 - AD1435

DRYSPELL PLUS 30 - AD1446

\TOWER PIPE ( 2NOS)

AD1430 DESILCANF-=]

—

@\ ‘
DIFFUSER SCREEN (2 NOS) w1

TIGHT FIT-
DIFFUSER SCREEN_\
DP 005 S

DPOOS S
SECTION A-A

Figure 14. Changing desiccant-Dryspell Plus models 20 and 30

e Remove the dome nut and washer

e Remove the top chamber with the filter and controller

e Discard the tower gaskets (top)
e Remove the top diffuser screens

e Remove the tower pipe assembly (The bottom screen fits tightly in the bottom.)

e Discard the tower gaskets (bottom)
e Remove the old dessicant from the tower

e Using the rods passing through the towers, push the bottom diffusers to detach them from the towers
e Fill the desiccant tower with Activated alumina CD067A and then Molecular sieves CC447. Fix new top diffusers

e Reassemble the towers in the bottom chamber. Replace the discarded components with corresponding new parts.
Reassemble the top chamber and fasten with the dome nut

25



INSTRUCTION MANUAL - Dryspell Plus

8.5.2.2 Servicing the bottom shuttle

SHUTTLE GUIDE O-RING (21.92 X 3.0)
SK211A-A

SHUTTLE GUIDE
SK211A-7

BOTTOM SHUTTLE
SK211A-6

GUIDE BUSH O-RING (21.52 X 3.0)
SK211A-4

GUIDE BUSH
SK21IA-S

HEX SCREW (M6 X 35)
SK211A-14

GUIDE BUSH O=RING (21.92 X 3.0)
SK211A4

GUIDE BUSH CIRCLIP
SKI11A-3

END BUSH
SK2L1A-2

END BUSH O-RING (26,5 X 3.0)
/ SK211A 15

o
END BUSH CIRCLIP -""’J‘J

SK211A-1

MOUNTING BRACKET
AD1621

SOC. HD, CAP SCREW (M8 X 10)
CFO20

Figure 15. Exploded view of bottom shuttle-Dryspell Plus models 20 and 30

e Unscrew the socket head cap screw (M8) and remove the mounting bracket of the dryer
e Remove the circlip on the end bush and discard it

e Remove the O-ring (26.5 mm * 3 mm) and discard it

e Remove the end bush

e Discard the circlip on the guide bush

e Remove the hex screw assembly

e Remove the guide bush. Discard the O-ring (21.92 mm * 3 mm)

e Remove the shuttle and discard it

e Remove the shuttle guide and clean it. Discard the O-ring (21.92 mm * 3 mm)

e Apply grease on the various parts

e Reassemble the parts of the assembly, replacing the discarded parts with new components

26 Reference : Manual Version



NV TRIDENT

8.5.2.3 Servicing the exhaust valve

ﬁ ﬁ ﬁh‘“‘—socm HEAD CAP SCREW M6 X 20

CF175

COVER VALVE
CD181

O-RING (28.17 X 2.62)
€002

PISTON ASSEMBLY

ADT4S

O-RING (10X 2.62)
/ o067

GASKET NON-METAL

AGDI2

HOUSING VALVE
ADI4T

POPPET ASSEMBLY
ADS548

SPRING COMP
O-RING (31.6 X 2.4]
COD0S
PLUG MACHINED

Figure 16. Exploded view of exhaust valve- Dryspell Plus models 20 and 30

GASKET RUBBER
D116

e Using a no. 38 spanner, remove the plug. Clean the plug

e Discard the O-ring (31.6 mm * 2.4 mm)

e Discard the spring and poppet assembly

e Using a 5 mm Allen key, unscrew the four socket head cap screws holding the valve assembly together
e Remove the top cover

e Discard the gaskets (AG012 and CD116)

e Push the piston assembly from below

e Clean the piston. Apply food-grade grease on the piston

e Discard the piston O-ring (28.17 mm * 2.62 mm)

e Discard the O-ring (10 mm * 2.62 mm) inside the valve body

e Replace the discarded components with new spares. Coat the piston O-ring with food-grade grease
e Reassemble the exhaust valve

27



INSTRUCTION MANUAL - Dryspell Plus

8.5.2.4 Servicing the top shuttle

SHUTTLE GUIDE O-RING (21.92 X 3.0)
SK2114-8

SHUTTLE GUIDE
SK211A-7

TOP SHUTTLE
SK256A - DRYSPELL PLUS 20
SK257A - DRYSPELL PLUS 30

GUIDE BUSH O-RING (21.92 X 3.0)
SK211A-4

GUIDE BUSH
SK211A-5

HEX SCREW (M6 X 35)
SK211A-14

O\—END BUSH CIRCLIP
SK211A-1
END BUSH O-RING (26.5 X 3.0)
SK211A-15
END BUSH
SK211A-2
GUIDE BUSH CIRCLIP
SK211A-3
GUIDE BUSH O-RING (21.92 X 3.0)

SK211A-4

Figure 17. Exploded view to illustrate servicing of top shuttle in
Dryspell Plus models 20 and 30

Using circlip pliers, remove the end bus circlip. Discard the circlip

Discard the end bush O-ring

Remove the end bush using an M6 screw

Discard the guide bush circlip

Draw the hex screw assembly using an M6 * 25 bolt

Remove the guide bush and guide bush O-ring (21.92 mm * 3 mm). Discard the O-ring
Remove the shuttle guide O-ring

Discard the top shuttle

Clean and replace the shuttle guide with a new O-ring (21.92 mm * 3 mm)
Reassemble the parts. Use new parts in place of the discarded components

08 Reference : Manual Version



NV TRIDENT

8.5.2.5 Changing the inlet tube

CD&57

- SPRING WASHER ME (4 NOS)
CF189

"T—TOP CHAMBER ASSEMBLY
(INCLUDING FILTER AND CONTROLLER) Eh“‘— INLET AR TRANSFER TUBE O-RING (10.6 X 1.83) (2 NOS)
SK2104-3

™ [NLET AIR TRANSFER TUBE
AD1429

INLET AIR TRANSFER TUBE ASSEMELY

INLET AIR TRANSFER TUBE O-RING {10.6 X 1.83) (2 NOS)
SK2108-3

Figure 18. Exploded view of Dryspell Plus models 20 and 30

e Unfasten the dome nuts, and remove the washers

e Remove the top block with the filter and controller

e Discard the inlet air transfer tube

e Discard the O-rings (10.6 * 1.83)

e Fix a new inlet air transfer tube on the bottom block with new O-rings
e Fix the top block

e Fasten the dome nuts with the washers

29



0€

© 90U319J0Y

A [enuep

uolsia

® ©

©®0 0 00006

DRYSPELL PLUS 45 EXPLODED VIEW

Drw. No.PD240

AP SCREW M x 40 (55)

PARTS LIST PARTS LIST
mav | OTY [ PART NUMBER DESCRIPTION DESCRIPTION
T 1 AD1452___|BOTTOM BLOCK DRYSPELL PLUS 45 & 60 2 ADI473___|NRV HOUSING
B coi87 ) > AD1474___|NRV ALATE
AD1075 2 CF315 ISOC. HD. CAP SCREW M5 X 8 (55)
ADI463 HUTTLE GUIDE DRYSPELL PLUS 45 & 60 2 CF269 PLATE WASEER M5
€0202 RING (51.6 x 2.4) 2 AD1475___|PURGE ORIFICE DRYSPELL PLUS 45
ADITS SHUT TLE CLOSER 8 CF104 [SoC CREW M5 x 20 (S5)
7 CCl46 CIRCLIP B45 8
) CD66Z SHUTTLE INLET 24
9 AD1166___|TRANSFER BED DRYSPELL PLUS 45 & 60 )
0 o062 RING (3.5 x 3.0)
T AD243 PLUG MACHINED
7 AD1457 | FXHAUST VALVE ASSY DRYSPELL PLUS 45 8 60
Z CD152 RYING TOWER GASKET
0 Ct [SOC._HD. CAP SCREW MG x 16 (55)

ci AP SCREW M6 x 60 (S5) CP362 ISPLAY STICKER UL DS31-200

ASO79 24V DC CF% FLATE WASHER M4 (55)

CC043 PE160 CLEAN SWEEP T 100Y EA

ACOLS €0079 O-RING 39.3 x 2.62

1 AD148 __|END COVER BOTTOM -1 DRYSPELL PLUS 45 & 60

AD617 CF1%2 [SOC. HD. CAP SCREW M8 x 65 (55)

CO182
ADI470 L

CF223 [SOC. 11D CAP SCREW M4 x 12 (S5)

ADIS00___|BEZZEL DRYSPELL PLUS

ADIS0L 'OP COVER DRYSPELL PLUS 45 & 60
S5

s AD1472 | TOPBLOCK DRYSPELL PLUS 45 & 60

6
AD1397 CTIVATED ALUMINA 3AG ASSY
AD1624 | DESICCANT + MOLECULAR SIEVES BAG ASSY
DRYSPELL PLUS 45 & 60

SPAREKIT
€201 ORING (62X 2.4) 2
4 AS701 FILTER ELEVENT ASSEMBLY T100Y [ SEAL RUBBER 1
ACIS FILTER ELEMENT 1100V f
N SK284A SEAL KIT WITH DESICCANT - DRYSPELL PLUS 45 s:;gz;\ %‘:}f&"ﬁgﬁﬁf}‘f Lol n ;
ADGAL BOTTOM DIFFUSER 2
AD1398 | ACTIVATED ALUMINA BAG ASSY 2
AD1624 | ACTIVATED ALUMINA BAG + MOLECULAR SIEVES BAG ASSY 2
DRYSPELL PLUS 45 & 60
) FISTON O-RING2 ( 26.17 X 3.53) 2z
COv67 | PTON O-RING -1 (10X 2.62) 2
2 K22 A EXHAUST VALVE SPARE KIT £o0% PLUG ORING 316X 24) 2
DPS20, 30 & 45 AD745 | POPPET ASSY 2
AD548___| SPRING COMP. 2
CD116__ | GASKET RUBBFR 2
AGOIZ | GASKET 2
CCia6 CIRCLIP B35 1
AD1474 N2V AATE 2
coisz O-RING (20 X 1.5) 3
C0047 ORING (21.95 X 1.78) 2
1 SK283A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 45 €009 ORING (39,31 2.62) 1
CO187 ORING (56 X 2.0 4
Co062 ORING (215 x 3.0) 3
o202 O-RING (51.6 x 2.4) 6
AD1475 PURCE ORIFICE DRYSPELL PLUS 45 2
D192 DRYING TOWER GASKET T
CD662 SHUTTLE INLET 1
TTEM | PART NUMBER DESCRIPTION SPARE KIT_CONSISTING OF

09 pue G sjppow snid [|2dsAiq £'5°8

sn|d ||1adsAig - TYANYIN NOILINYLSNI



e

DRYSPELL PLUS 60 EXPLODED
Drw. No.PD241

VIEW

PARTS LIST PARTS LIST
TEm | Qv PART NUMBER DESCRIPTION I QIY_| PART NUMBER DESCRIPTION
T AD1452 BOTTOM BLOCK DRYSPELL PLUS 45 & 60 2 AD1473 NRV HOUSING
4 CO187 -RING (56 X 2.0) 2 AD1474 NRV PLATE
AD1075 ND COVER 2 Cr3is SOC_HD_CAP SCREW M5 X 8 (55)
AD1463 HUT T LE GUIDE DRYSPELL PLUS 45 & 60 CF269 PLATE WASHER M
C0202 -RING (516 X 2.4) AD1482 PURGE OR IFICE DRYSPEL
ADOI4 SHUTTLE CLOSER CF104 SOC. HD. CAP SCREW M5 x 20 (S5)
CC146 CLIP B-15 CF283 SPRING WASHER M5 (SS)
8 CD662 SHUTTLE INLET 24 CFL41 S0C. HD. CAP SCREW M8 X 40 (55)
S AD1466 ANSFER 3ED DRYSPELL PLUS 45 & 60 4 Cr20 S0C. HD. CAP SCREW M6 x 10 (S5)
€062 [O-RING (3L.5 x 3.0) AD1491 US 50
PLUG MACHINED AD1492 COVER OUTLET DRYSPELL PLUS 61
EXHAUST VALVE ASSY DRYSPELL PLUS 45 & 60[ AD1485 TRANSFER TUBE DRYSPELL PLUS 60
C DRYING TOWIER GASKET €0O047 O-RING (21.95 X 1.78
2 [SOC. HD. CA® SCREW M6 x 16 (55, AD1479 BRACKET MOUNTING CONTROLLER BOX
5 24 5 [SPRING WASHER 16 (55) ADI348 CONTROLLER UL (MODEL DS3L-90
6 SOC. HD. CAP SCREW M6 x 40 (55) CP362 DISPLAY STICKER UL DS31-200
7 SOC. HD. CAP SCREW I 6 X 60 (55 CFi/5 SOC. HD. CAP SCREW M6 X 20 (55
SOLENOID VALV 24V DC CF299 PLATE WASHER M4 (55)
ONNECTOR 1 35 x 1 85P. PEI6L CLEANSWEE? T250Y EA
NE TOUCH TEE 1/8" MALE CO079 A 4% 2.62)
ACIS NE TOUCH ELBOW /8" MALE AD1485 END COVER BOTTOM -1 DRYSPELL PLUS 45 & 60
AD617 MUFFLER 1" CFi42 SOC. HD. CAP SCREW M8 x 65 (55)
CO162 JO-RING 20 X 1.5 CF223 SOC. HD. CAP SCREW M4 x 12 (55)
AD1470 MOUNTING BRACKET ASSEMBLY AD1500 B EZZEL DRYSPELL PLUS
AD1481 ADI50L TOP COVER DRYSPELL PLUS 45 & 60
ADG4L CF320 PLATE WASHER M6 - 55
ADG#2 AD1398 ACTIVATED ALUMINA BAG ASSY
AD1472 [TOP BLOCK DRYSPELL PLUS 45 & 60 AD1622 ACTIVATED ALUMINA BAG ASSY DRYSPELL PLUS 45 & §
AD1623 MOLECULAR SIEVES BAG ASSY DRYSPELL PLUS 45 & 60
SPARE KIT
[ co200 | ORING (78X3.0) 2
FILTER ELEMENT ASSEMBLY T250Y CD943 SEAL RUB3ER 1
4 AS693 AC143 FILTER FLEMENT 7250V 1
SK285A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 60 1
3 SEAL KIT WITH DESICCANT - DRYSPELL PLUS 60 ADGZ TOP COMPACTOR PLATE 2
SK286A ADG4L BOTTOM DIFFUSER 2
AD13%8 | ACTIVATED ALUMINA BAG ASSY 2
AD1622 ACTIVATED ALUMINA BAG ASSY DRYSPELL PLUS 45 & 60 2
AD1623 | MOLECULAR SIEVES BAG ASSY DRYSPELL PLUS 45 & 60 2
Co00z PISTON O-RING-2 ( 28.17 X 3.53) 2
C0067 | PISTON ORING -1 (10X 2.62) 2
2 SK222 A DHAUST VALVE SPARE KIT Co009  [PLUG O-RING (316 X2.4) 2
DPS-20, 30 & 45 AD745 | POPPET ASSY 2
AD548 | SPRING COMP. 2
CD116 | GASKET RUBBER 2
AGOI2 | GASKET 2
CC146 CIRCLIP B-45 1
AD1474 NRV PLATE 2
cois2 O-RING (20X 1.5) 3
€047 O-RING (21.95 X 1.78) 2
L €0079 O-RING (39.34x 2.62) 1
co187 O-RING (56 X 2.0) 4
SK285A SEALS AND O-RING SPARE KIT - DRYSPELL PLUS 60 Cooe O-RING GL5 X35 3
€0202 0-RING (51.6 x 2.4) 6
AD1482 PURGE ORIFICE DRYSPELL PLUS 60 2
CD192 DRYING TOWER GASKET 4
CD662 SHUTTLE INLET 1
ITEM | PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

.I.NEIC]IH.I..!}



INSTRUCTION MANUAL - Dryspell Plus

8.5.3.1 Changing the desiccant

SOC. HD. CAP SCREW M8 X 40
CF141

/

SPRING WASHER M8
CF189
TOP COMPACTOR PLATE

TOP BLOCK ASSY ADG42
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER) \
o o ACTIVATED ALUMINA +
DRYING TOWER G"g’;g; MOLECULAR SIEVES BAG ASSY
N AD1624
TOP COMPACTOR PLATE \
ADG42
ACTIVATED ALUMINA BAG ASSY
DESICCANT BAG ASSY AD1398
AD1398
AD1624

I

TOWER DRYSPELL PLUS 45 ASSY\

\TDWER DRYSPELL PLUS 45
AD1471

4
\

Figure 19. Changing desiccant-Dryspell Plus model 45

SOC. HD. CAP SCREW M8 X 40 a : ‘
Gldl\' R FfeN
¢ R TOP COMPACTOR PLATE

SPRING WASHER '{B—"—J ; [~ ADE42
CF189 P

TOP BLOCK ASSY AD1623
DRYSPELL PLUS 60

(WITH FILTER AND CONTROLLER)

LY

\

\MCH.ECULAR SIEVES BAG ASSY

) ACTIVATED ALUMINA BAG ASSY
AD1622
YD

DRYING TOWER GASKET
CD192

TOP COMPACTOR PLATE
D642 \\_
ACTIVATED ALUMINA BAG ASSY
AD1398
DESICCANT BAG ASSY

AD1398 =

AD1622 c

AD1623 =

TOWER DRYSPELL PLUS 60 Assvﬁ\\ TOWER DRYSPELL PLUS 60
AD1481

Figure 20. Changing desiccant-Dryspell Plus model 60

32 Reference : Manual Version



NV TRIDENT

Remove the socket head cap screws

Remove the top chamber with the filter and controller

Remove the top compactor plates (two)

Remove the old desiccant bags

Replace the drying tower gaskets and the bottom diffuser assemblies with new ones
Fasten the towers in the bottom by tightening the screws

Filling the Desiccant bag assembly :

Dryspell Plus model 45:

Fill the desiccant bag assembly firstly with a bag of Activated Alumina AD1398 followed by a bag of mixed Activated alumina
and molecular sieves AD1624 as shown in the figure 19.

Dryspell Plus model 60:

Fill the desiccant bag assembly firstly with 2 bags of Activated Alumina AD1398, AD1622, lastly with a bag of Molecular
sieves AD1623 as shown in the figure 20

e Reassemble the top compactor plates and the drying tower gaskets
e Fix the top chamber
e Fasten it by tightening the screws

8.5.3.2 Servicing the bottom shuttle

CIRCLIP B-45
CC146

O-RING 39.34 X 2.62
Coo79

SHUTTLE CLOSER
AD914

SHUTTLE INLET
CD662

O-RING 51.6 X 2.4
C0o202

SHUTTLE GUIDE DRYSPELL PLUS 45 & 60
AD1463

SOC. HD. CAP SCREW M8 X 65
CF142

O-RING 51.6 X 2.4
€202

END COVER BOTTOM - 1
DRYSPELL PLUS 45 & 60
AD1486

SPRING WASHER Mé&
CF205

SOC. HD. CAP SCREW M6 X 16
« crot

%

*
v

L
<

Figure 21. Exploded view of bottom shuttle-Dryspell Plus models 45 and 60

33



INSTRUCTION MANUAL - Dryspell Plus

Remove the socket head cap screws using a 5 mm Allen key

Remove the spring washer and the end cover

Discard the three O-rings (51.6 mm * 2.4 mm)

Draw the shuttle guide out using a 6 mm bolt

Clean the shuttle guide

Discard the O-ring (51.6 mm * 2.4 mm)

Remove the shuttle closer and o-ring (39.34 * 2.62) and discard it Replace it with new one
Remove the shuttle inlet and the shuttle closer

Discard the circlip and replace it with a new circlip

Reassemble the parts. Replace the discarded parts with nhew components

8.5.3.3 Servicing the exhaust valve

ﬁ hmc. HD. CAP SCREW M6 X 16

CF201

EXHAUST VALVE COVER DRYSPELL PUS 45 & 60
AD1469

z ~—— GASKET NON METAL

AGO12

O-RING 28.17 X 3.53
Co002

PISTON ASSY
AD631

O-RING 10 X 2,62
Co067

EXHAUST VALVE BODY DRYSPELL PLUS 45 & 60
AD1468

POPPET ASSY
AD745

O-RING 31.6X 2.4
C0009

VSPRING comp

ADS48

@\ PLUG MACHINED
AD150

Figure 22. Exploded view of exhaust valve- Dryspell Plus models 45 and 60

34 Reference : Manual Version



NV TRIDENT

e Using a no. 38 spanner, remove the plug. Clean the plug

e Discard the O-ring

e Discard the spring and poppet assembly

e Using a 5 mm Allen key, remove the four socket head cap screws on the top cover

e Remove the top cover from the body

e Discard the gasket

e Push the piston assembly from below

e Discard the piston O-ring

e C(Clean the piston. Coat the piston with food-grade grease. Reassemble the piston assembly with a new O-ring. Coat the
piston O-ring food-grade grease before assembly

e Discard the O-ring (10 mm * 2.62 mm) inside the valve body

Reassemble the exhaust valve with new components in place of the discarded ones
e Replace the plug

8.5.3.4 Servicing the non-return valve plate

SOC. HD. CAP SCREW M8 X 40
CFl141

TOP BLOCK ASSY
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER)

O-RING 56 X 2.0
co187
SOC. HD. CAP SCREW M5 X 8
/ CF315
PLATE WASHER M5
O'/_ CF269
C = NRV PLATE

AD1474
PURGE ORIFICE DRYSPELL PLUS 45 (AD1475) (OR)
£ @; PURGE ORIFICE DRYSPELL PLUS 60 (AD1482)

. s 4 I (TIGHT FIT)

50C. HD. CAP SCREW M5 X 20
CF104

)

(

NRV HOUSING
AD1473

Figure 23. Exploded view to illustrate servicing of non-return valve plate-
Dryspell Plus models 20 and 30

35



INSTRUCTION MANUAL - Dryspell Plus

Using a 6 mm Allen key, remove the socket head cap screws.

Remove the top block assembly.

Discard the spring washer and cap screw.

Using a 4 mm Allen key, remove the NRV assembly. Discard the NRV assembly.
Push the purge orifice from below. Discard the purge orifice.

Clean the NRV housing.

Discard the O-ring (56 mm x 2 mm).

Reassemble the NRV housing with new components.

Fix the NRV housing in the top block and reassemble the parts

8.5.3.5 Changing the inlet tube

SOC. HD. CAP SCREW M8 X 40
CF141

TOP BLOCK ASSY
DRYSPELL PLUS 45 & 60
(WITH FILTER AND CONTROLLER)

O-RING 21,95 X 1.78
CoD47

TRANSFER TUBE DRYSPELL PLUS 45 - AD1477
TRANSFER TUBE DRYSPELL PLUS 60 - AD1485

O-RING 21.95 X 1.78
Cona7

Figure 24: Changing the inlet tube--Dryspell Plus models 45 and 60

Using a 6 mm Allen key, remove the socket head cap screws.
Remove the top block with the filter and set them aside.
Discard the inlet tube and two O-rings.

Fix a new inlet tube in the bottom block with new O-rings.
Reasemble the top block.

Fasten the socket head cap screws using a 6 mm Allen key.

36 Reference : Manual Version



A

®®OE @

!

DRYSPELL PLUS 100 EXPLODED VIEW
Drw. No.PD242

Parts Lst Parts Lst
M QTY. PART NUMBFR | DESCRIPTION e QY. PART NUMBFR DESCRIPTION
1 1 AD1524 | BOTTOM CHAMBER LEFT 24 1 AD1540 INLET VALVE ASSY 1"
2 1 ADIS?5 | BOTTOM CHAMBER RIGHT %5 1 ADIS27 ONNECTOR
3 4 % 1 AD1526___| CONNECTING BUSH
4 2 27 2 Co002 [ORING 2817 X3.53
5 1 4 CF250 HEX NUT M3
8 2 38 CF0% SPRING WASHER M6
7 2] CF141 SOC._HD. CAP SCREW MB X 40 6 CF258 SOC. HD. CAP SCREVI M6 X 0
8 2 AS079 SOLENOID VALVE ASSY T ADIS41 | EXHAUST VALVE ASSY RIGHT
9 1 CF189 SPRING WASHER M8 2 5 ACITS [ONE TOUCH =LBOW 1/8" MALE
10 ] CF103 SOC._HD. CAP SCREW M8 x 30 3 1 AD224 [ONE TOUCH TUBE
i1 1 ADI1528 | ASSY MOUNTING BRACKET DPS 100 34 2 ADBAL BOTTOM DIFFUSER
12 4 CF248 50C. HD. CAP SCREWM10 X 20 35 2 ADGAZ TOP COMPACTOR PLATE
13 T ADIS22___|TOPCHAMBER LEFT 35 8 CF247 SOC. HD. CAP SCREW/ MB X 50
] T ADI523 | TOPCHAMBER RIGHT 37 T ADI533 ___|INLET CONNECTOR
15 8 co187 [O-RING (56 X 2.0) 38 T ACO1L [ONE TOUCH =LBOW 1/4" MALE
15 4 ADIS33___|BND COVER BOTTOM 39 T ccoat [CONNECTOR 1/4" TO 1/4
17 1 ADI3%9 | CONTROLLER - U (MODEL DS31-200) 4 T AD6L4 24V SOLENOID VALVE
18 1 CP362 DISPLAY STICKER UL DS31-200 4 3 AD1398 | ACTIVATED ALUMINA BAG
19 2 CF201 SOC._HD. CAP SCREW M6 X 16 4 2 AD1424___|MOLECULAR SIEVES BAG
20 1 AD1455___|SHUTTLE VALVE ASSY. DRYSPELL PLUS 100 4 1 AD1502___|TOP COVER DRYSPELL PLUS 100 & ABOVE
21 1 AD1529 __|OUTLET COVER 1" 35> a4 1 AD1500___|BEZZFL DRYSPELL PLUS
2 ] ADI5IL___|CONNECTOR MATE a5 4 CF320 PLATE WASHER V6 S5
23 5 CO054 __ |O-RING 38.5X3.53 5 @ CF320___ |SOC. HD. CAP SCREW M6 x 10 &5
SPARE KIT
€0200 O-RING (78 X 3.0) 2
5 | Asess FILTER ELEMENT ASSEMBLY T250Y D943 SEALS RUBBER. L
AC143 FILTER ELEMENT 1250V 1
SK238A | SEALS AND O-RING SPARE KIT DPS-100 1
DFSICCANT WITH SFAL KIT - AD612 TOP COMPACTOR PLATE 2
5 SK2728 DRYSPELL PLUS 100 AD641 BOTTOM DIFFJSER 2
AD1398___| ACTIVATED ALUMINA BAG s
AD1424___|MOLECULAR SIFVES BAG >
o051 O-RING (38.5 X 3.53) 3
4 SK266A SHUTTLE VALVE ASSY DRYSPELL PLUS 100 CC30L CIRCLIP B-45 1
AD146L TOP SAUTTLE 1
AD1059 POPPST MOULDED 1
coiz7 O-RING (48 X 3.0) 1
AD1063 SPRING COMP. 1
3 SK2408 INLET VALVE ASSY SPARE KIT 1" COU4L O-RING (17.2 X 5.33) 1
coug ORING (7.6 X 2.4) 2
con9 ORING (12.3 X2.4) 1
€0120 U-RING L
conz1 ORING (37.9 X 3.53)
CDIG3A | GASKET NON-METAL 4
CC302 SEAL RING 2
AD637 SPRING COMP 2
2 K239 EXHAUST VALVE SPARE KIT DPS-100 CO042 O-RING (18.72 X 3.53) 2
Co01 O-RING (47.2 X 5.33) 2
CO118 O-RING (7.6 x 2.4) 2
oo G RING (316X 2.4) 2
CD192 DRYING TOWER GASKET “
t| sk SEALS AND O-RING SPARE KIT DPS-100 cots7 O-RING (56 X 2.0) 5
Co054 O-RING (38.5 X 3.53) 5
o002 G-RING (28.17 X3.53) 2
SL NO.| PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

SZT B 00T Slopow snid |jodsAig +°S'8

.I.NEIC]IH.I..!}



8¢

© 90U319J9Y

A [enuepy

uoisia

!

&
® OOE O

DRYSPELL PLUS 125 EXPLODED VIEW

Drw. No.

PD243

Parts List
1TEM QTY PART NUMBER | DESCRIPTION
1 1 AD1524 BOTTOM CHAMBER LEFT 2 i AD1540 INLET VALVE ASSY 1"
2 1 AD1525 |Eormm CHAMBER RIGH T 2 1 AD1527 CONNECTOR
3 4 D192 DRYING TOWER GASKET 26 i AD1526 CONNECTING BUSH
4 2 AD1488 DRYING TOWER DRYSPELLPLUS 125 27 2 0002 O-RING 28.17 X3.53
5 1 AD1542 EXHAUST VALVE ASSY LEFT 28 4 G250 HEXNUT M8
3 2 ADGS8 MUFFLER ASSY. 1" 29 38 CF090 SPRING WASHER M6
7 24 GFlaL SOC. HD. CAP SCREW M8 X 40 30 16 G258 SOC. HD. CAP SCREW M6 X 90
8 2 AS079 SOLENOID VALVE ASSY 31 i AD1541 EXHAUST VALVE ASSY RIGHT
9 4 CF189 SPRING WASHER M8 32 5 ACL15 ms TOUCH ELBOW 1/8" MALE
10 4 CF103 SOC. HD. CAP SCREW M8 x 30 3 i AD224 |ONE TOUCH TUBE
1 1 AD1528 ASSY MOUNTING BRACKET DPS 100 4 ADG41 |BOTTOM DIFFUSER
2 4 P24 SOC. HD. CAP SCREW M10 X 20 5 AD642 TOP COMPACTOR PLATE
3 1 AD1522 TOP CHAMBER LEFT 3 G247 SOC. HD. CAP SCREW M8 X 90
4 1 AD1523 TOP CHAMBER RIGHT 7 AD1538 INLET CONNECTOR 1" BSP
15 8 0187 (O-RING (56 X 2.0) 38 i ACOLL ONE TOUCH ELBOW 1/4" MALE
16 4 AD1533 END COVER BOTTOM 39 1 CC021 CONNECTOR 1/4" 10 1/4
1/ 1 AD1349 (CON TROLLER - UL (MODEL D$31-200) 40 1 AD614 24V SOLENOID VALVE
18 1 362 DISPLAY STICKER ULDS31 200 a1 3 AD1398 [ACTIVATED ALUMINA BAG
1 22 G201 SOC. HD. CA? SCREW M6 x 16 42 2 AD1424 MOLECULAR SIEVES BAG
2 1 AD1460 SHUTTLE VALVE ASSY. DRYSPELLPLUS 125 43 i AD1502 TOP COVER DRYSPELL PLUS 100 & ABOVE
2 1 AD1529 OUTLET COVER 1" BSP 44 2 AD1425 [ACTIVATED ALUMINA + MOLECULAR SLEEVES BAG
2 4 ADI531 __|CONNECTOR PLATE a5 i
2 5 CO054____|O-RING 385 X3 36 7
47 4 G320 |PLATE WASHER M6 - 55
SPARE KIT
C0200 O-RING (78 X 3.0) 2
6 AS693 FILTER ELEMENT ASSEMBLY T250Y D943 SEALRUBBER !
AC143 FILTER ELEMENT T250Y 1
SK238A___| SEALS AND O-RING SPARE KIT DPS-100 1
AD642 TOP COMPACTOR PLATE 2
5 SK273A DESICCANT WITH SEALKIT- DRYSPELL PLUS 125 AD641 BOTTOM DIFFUSER 2
AD1398 ACTIVATED ALUMINA BAG 6
AD1425 ACTIVATED ALUMINA + MOLECULAR SIEVES BAG 2
AD1424 MOLECULAR STEVES BAG 2
Q0054 0-RING (38,5 X3.53) 3
4 SK267A SHUTTLE VALVE ASSY SAPRE KIT - DRYSPELL PLUS 12 301 CIRCLIP B-45 1
AD1459 TOP SHUTTLE 1
AD1059 POPPET MOULDED, 1
0127 O-RING (48 X3.0) 1
AD1063 SPRING COMP !
3 SK240A INLET VALVE ASSY SPARE KIT 1" Q0041 O-RING (472 X5.33) 1
118 O-RING (7.6 X 2.4) 2
0119 O-RING (123 X2.4) 1
120 U-RING 1
o121 O-RING (379 x3.53) 1
193A ‘GASKET NON-METAL 4
CC302 SEALRING 2
AD637 SPRING COMP 2
2 SK239A EXHAUST VALVE SPARE KIT DPS-100 Q0012 O-RING (18.72 X3.53) 2
00041 O-RING (47.2X5.33) 2
0118 0-RING (7.6 x2.4) 2
0009 O-RING (316 X 2.4) 2
@192 DRYING TOWER GASKET 4
1 SK238A SEALS AND O-RING SPARE KIT DPS-100 Q0187 O-RING (56 X 2.0} 8
€054 G-RING (385 X3.53) 5
0002 ORING (28.17 X353) 2
SLNO.| PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

sn|d |1adsAiq - IYNNYIN NOILINYLSNI



NV TRIDENT

8.5.4.1 Changing the desiccant

S0OC. HD. CAP SCREW ME X 40 ' i
CF1-|1> g
SPRING WASHER M8 1
CF189

TOP BLOCK ASSY

DRYING TOWER GASKET
D192

TOP COMPACTOR PLATE
ADBAZ

DESICCANT BAG ASSY
AD1398
AD1424

TOWER DRYSPELL PLUS 100 ASSY —\‘

TOP COMPACTOR PLATE
ADG42

MOLECULAR SIEVES BAG
AD1424

T/

ACTIVATED ALUMINA BAG ASSY
AD1398

ACTIVATED ALUMINA BAG ASSY
AD1398

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 100
AD1487

—

Figure 25. Changing desiccant-Dryspell Plus model 100

39



INSTRUCTION MANUAL - Dryspell Plus

S0C. HD, CAP SCREW M8 X 40 : ; . k
CFid1 ; TOP COMPACTOR PLATE
AD642
SPRING WASHER M8 j\
CF189 MOLECULAR SIEVES BAG
TOP BLOCK ASSY AD1424

DRYING TOWER GASKET
cDi92

7—0

ACTIVATED ALUMINA + MOLECULAR SIEVES BAG ASSY
AD1425

TOP COMPACTOR PLATE
ADG42
ACTIVATED ALUMINA BAG ASSY
AD1398
DESICCANT BAG ASSY
AD1398 ACTIVATED ALUMINA BAG ASSY
AD1425 D130
AD1424

ACTIVATED ALUMINA BAG ASSY
AD1398
TOWER DRYSPELL PLUS 125 ASSY\

TOWER DRYSPELL PLUS 125
AD1488

L

Figure 26. Changing desiccant-Dryspell Plus model 125

Disconnect the solenoid coil and inlet valve wire connection
Remove the pilot air connection from the top block assembly
Remove the socket head cap screws M8 * 40

Remove the top chamber with the controller

Remove the drying tower gasket and replace with new ones
Remove the top compactor plates (two)

Remove the old desiccant bags

Clean the drying towers

Filling the Desiccant bag assembly :

Dryspell Plus model 100:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 25

40 Reference : Manual Version



NV TRIDENT

Dryspell Plus model 125:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 26

e Replace the top compactor plate with new one
e Fix the top block assembly and tighten the cap screws
e Connect the solenoid coil , inlet valve and pilot air connections

8.5.4.2 Changing the top shuttle

SHUTTLE HOUSING
AD1532

O-RING 38.5 X 3.53
0054

SHUTTLE GUIDE
ADG25

O-RING 38.5 X 3.53
CO054

SHUTTLE CLOSER
AD1068

Q-RING 38.5 X 3.53
CO054

CIRCLIP B-45
é €c301

SHUTTLE
DRYSPELL PLUS 100 - AD1461
DRYSPELL PLUS 125 - AD1459

Figure 27. Exploded view of top shuttle-Dryspell Plus 100 & 125

Using circlip pliers, remove the circlip B 45

Using an M12 bolt, push the shuttle closer assembly out.

Discard and replace the O-ring (38.5 mm * 3.53 mm) in the shuttle closure
Clean the shuttle closer

Take the shuttle guide out of the shuttle housing.

Clean the shuttle guide

Discard and replace the O-ring (38.5 mm * 3.53 mm) in the shuttle guide
Replace with new shuttle

Reassemble the parts in the shuttle housing

41



INSTRUCTION MANUAL - Dryspell Plus

8.5.4.3 Changing the inlet valve assembly in Dryspell Plus model

SOC. HD. CAP SCREW M8 X 20

CF106
SPRING COMP,

AD1063
TOP COVER

AD1536

STEM INDICATOR

AD1057
SPACER MACHINED

HEX MUT MB 1l AD1055
cF%0 e

PISTON MACHINED

AD1056
O-RING 47.2 X 3.53

CO041 SPACER MACHINED

' AD1055
O-RING 7.6 X 2.4

Co118 O-RING 12.3% 2.4
O-RING 37.9 X 3.53 (&)

U-RING

c0o121 o120
GUIDE BUSH
AD1065
HOUSING VALVE
AD1535
STEM MACHINED
AD1113

SPACER MACHINED

O-RING 7.6 X 2.4 AD1055

CO118
POPPET MOULDED

AD1059
SPACER MACHINED

AD1055
BOTTOM COVER
CF250

O-RING 48 X 3.0

5 S0C. HD. CAP SCREW M8 X 20

Figure 28. Exploded view of inlet valve assembly-Dryspell Plus models 100 & 125

e Using an Allen key, remove the screws M8 *20 at the bottom cover assembly

e Remove the bottom cover and clean it.

e Discard the O- ring (48 mm x 3.0 mm)

e Remove the M8 hex nut and take out the spacer machined. Clean the spacer machined
e Remove and discard the poppet moulded AD1059

e Discard the O-ring (7.6 mm x 2.4 mm).

e Remove the spacer machined and clean it.

e Using an Allen key, remove the screws at the top of the assembly.

49 Reference : Manual Version



NV TRIDENT

Remove the top cover and clean it.

Remove the spring.

Take the piston assembly out by pushing the stem machined AD1113 from bottom side

Remove and clean the stem indicator AD1057, hex nut M8 and piston machined

Discard the O-rings (47.2 mm x 3.53 mm and 7.6 mm x 2.4 mm) and remove the spacer machined
Take out the stem machined AD1113

Rotate and remove the guide bush using the two holes.

Discard the O-ring (12.3 mm x 2.4 mm) that is exposed.

Discard the O- ring (37.9 mm x 3.53 mm) and U-ring.

Reassemble the guide bush assembly with new components and place it in the valve housing.
Grease the stem machined AD1113 and fit it inside the Housing valve AD1535

Reassemble the stem indicator AD1057 and spacer machined with new O-rings and a new poppet moulded
Replace the spring and reassemble the top cover

Reassemble the spacer machined AD1055

Fix the new poppet moulded in the stem machined AD1113

Tighten the nut and reassemble the bottom cover

43



INSTRUCTION MANUAL - Dryspell Plus

8.5.4.4 Servicing the exhaust valve 100 & above

S0C. HD Wﬂﬂ?ﬁﬁilﬂ_ﬂ@\h ADAPTOR COVER LEFT [ RIGHT

CF106 ALIIS44 | ATILSAS

GASKET MON - METAL
PISTON .ﬂSSEHBL'r’ _\"“-\ = ei}

? —ﬁ-n Mﬁﬂ::-:ﬂ!
'n_"‘-\—\__\_

HOUSING VALVE Te—O-RING 18,72 X 3.53
CO042

AD1543

O=RING 316 X 24—,

Co00s
e OHRING TH X 24

-— Cona
A
o !*.‘.l RING
SEAL BING w.-.s.nuJ e o

L

’_/_f e
SEAL RING HOLDER — A e SPRING WASHER (M)

ADGIS /./ r CFOI
T SPRING COMP

SO HD, CAP SCREW ME X 20— ADETT

CFiDG
e GASKET NON - METAL
CoLs3
SOC, HD, CAP SCREW M& X 20 . #
CF106 ""\/ BT COVER
Y e

Figure 29. Exploded view of exhaust valve- Dryspell Plus models 100 & above

Remove M8 * 20 cap screw e Remove the adapter cover and discard the gasket non

Remove the bottom cover and discard & replace the metal and replace with new one
gasket non metal Push the poppet assembly outside

Remove the spring compression Replace the O- ring 47.2 * 5.33 andO - ring 18.72 *3.53
Remove the cap screw M8 * 20 and spring washer Reassemble the piston assembly into housing valve
Remove seal ring washer and holder Fix the top adaptor cover

Replace the seal ring Reassemble the O- ring 7.6*%2.4 into the housing valve
Remove the o -ring 7.6 *2.4 from the valve housing Reassemble the Seal ring assembly and fix the new spring
Remove M * 20 cap screw to remove the adapter cover Fit the Gasket non-metal

Reassemble the bottom cover and tighten the screws

44 Reference : Manual Version



Gy

) 2/

) ®» ©E ® O © =
J
8
9

08 FEEFFHE® ®® b

QOOROO®E ©O &

DRYSPELL PLUS 200 EXPLODED VIEW
Drw. No. PD244

Parts List Parts List
ITEM QY PART NUMBER DESCRIPTION TTEM QY PART NUMBER DESCRIPTION
1 1 AD1547 BOTTOM CHAMBER |FFT 25 1 AD1556 QUTLET CONNECTOR
2 1 AD1548 BOTTOM CHAMBER RIGHT 26 4 D642 T0° COMPACTOR PLATE
3 8 D192 DRYING TOWER GASKET 27 34 CF201 SOC. HD. CAP SCREW M6 x 16
4 4 AD1487 DRYING TOWER DRYSPELL PLUS 100 28 ® G248 'SOC. HD. CAP SCREW M10 X 20
5 L AD1549 TOP CHAMBER LEFT 29 2 Cr189 SPRING WASHER M8
6 i AD1550 TOP CHAMBER RIGHT 30 T 0125 0-Ring 62 x 3.0
7 8 0187 O-RING (56 X 2.0) 31 4 CF106 SOC. HD. CAP SCREW M8 X 20
8 a AD1533 END COVER BOTTOM 32 34 CF090 SPRING WASHER M6
9 1 AD1542 |EXHAUST VALVE ASSY LEFT 33 5 AC126 ONE TOUCH ELBOW */8" MALE
10 4 AD1551 CONNECTOR PLATE 34 8 F247 SOC. HD. CAP SCREW M8 X 50
1 4 Q0126 O-Ring 49 X3.53 35 16 259 SOC. HD. CAP SCREW M8 X 115
12 i AD1456 SHUTTLE VALVE ASSY DRYSPELL PLUS 200 36 1 ADI541 EXHAUST VALVE ASSY RIGHT
13 1 AD1564 INLET VALVE ASSY 1 1/2" 37 1 AD224 ONE TOUCH TUBE
14 2 124 O-RING 42.5 X3.0 £ T AD1562 INLET CONNECTOR
15 1 AD1553 CONNECTING BUSH 39 1 ACO11 ONE TOUCH ELBOW 1/4" MALE
16 1 AD1552 CONNECTOR 40 1 AD614 SOLENOID VALVE 24V
17 1 AD1554 ASSY MOUNTING BRACKET DPS 150 - 200 a1 T 021 CONNECTOR 1/4" 0 1"
18 1 AD1349 (CONTROLLER BOX ASSY UL - DS31-200 3y 12 AD1398 ACTIVATED ALUMINA BAG
19 i CP362 DISPLAY STICKER ULDS31-200 ) 2 AD1424 VOLECULAR SIEVES BAG
20 48 141 SOC. HD. CAP SCREW M8 X 40 P2 1 AD1502 TOP COVER DRYSPELL PLUS 100 & ABOVE
21 6 crie3 IEDC- D, CAP SCREW M8 x30 45 1 AD1503 BACK COVER DRYSPELL PLUS 200
22 6 TF250 [HEXNUT M8 46 1 AD1500 BEZZEL DRYSPELL PLUS
23 2 AD658 MUFFLER ASSY. 1" 47 8 CF320 PLATE WASHER M6 - 55
24 4 @670 BOTTOMDIFFUSER 48 8 CF202 SOC. HD. CAP SCRE M6 x10 - 55
SPARE KIT
0200 O-RING (78X 3.0) 2
6 5597 FILTER ELEMENT ASSEMBLY T600Y D3 SEAL RUBER !
= AC147 FILTER ELEVENT 16007 1
SK243A___| SEALS AND O-RING SPARE KIT DPS 200 & 250 1
AD642 TOP COMPACTOR PLATE 4
5 SK274A DESICCANT WITH SEALKIT - DRYSPELL PLUS 200 ADGAL BOTTOMDIFFUSER 4
AD1398 ACTIVATED ALUMINA BAG 12
AD1424 MOLECULAR SIEVES BAG 4
@123 O-RING (66.03 X3.53) 3
4 SK268A SHUTTLE VALVE ASSY SAPRE KIT - DRYSPELL PLUS 200 CC366 CIRCLIP B-75 1
AD1457 TOP SHUTTLE 1
AD1090 POPPET MOULDED 1
0128 O-RING (65X 3.0) 1
AD1095 SPRING COMP 1
3 SK244A INLET VALVE ASSY SPARE KIT 1 1/2" 122 O-RING (65.4 X 5.33) 1
0118 O-RING (7.6 X 2.4) 2
0119 O-RING (123 X2.4) 1
0120 U-Ring 1
o121 0-RING (379 x353) 1
CD193A GASKET NON-METAL 4
CC302 SEALRING 2
ADS37 SPRING COMP 2
2 SK239A EXHAUST VALVE SPARE KIT DPS-100 0042 O-RING (18.72 X3.53) 2
0041 O-RING (47.2X5.33) 2
0118 O-RING (7.6 X2.1) 2
€0009 O-RING (316 X2.4) 2
D192 DRYING TOWER GASKET 8
0125 O-RING (62 X 3.0) 1
1 SK243A SEALS AND O-RING SPARE KIT D?S 200 & 250 Co187 O-RING (56 X2.0) 8
0126 G-RING (49 X 3.53) 2
w124 GRING (425 X30) 2
SLNO.| PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

0SZ B 00T SlPpow snid ||odsAiq s'S'S

.I.NEIC]IH.I..!}



17

© 90U319J9Y

A [enuepy

uoisia

)
O,
O,
©
®
O,
©
@)
@
@

DRYSPELL PLUS 250 EXPLODED VIEW

Drw.

No. PD245

Parts Lst Parts List
ITEM qrY PART NUMBER DESCRIPTION ITEM qry PART NUMBER DESCRIPTION
1 1 AD1547 BOTTOM CHAMBER LEFT 25 1 AD1556 QUTLET CONNECTOR
2 1 AD1548 BOTTOM CHAVBER RIGHT 26 1 AD642 [ TOP COMPACTOR PLATE
3 8 D192 DRYING TOWER GASKET 27 3 CF20L SOC. HD. CAP SCREW MG x 16
4 a AD1488 DRYING TOWER DRYSPELL PLUS 125 2 6 CF248 SOC. HD. CAP SCREW M10 X 20
5 1 AD1549 TOP CHAMBER LEFT 2 3 CF189 SPRING WASHER M8
6 1 AD1550 TOP CHAVBER RIGHT 30 1 125 0-Ring 62 x3.0
7 8 0187 O-RING (56 X 2.0) 31 1 CF106 SOC. HD. CAP SCREW I8 X 20
8 4 AD1533 END COVER BOTTOM 2 3% CFo30 SPRING WASFER M6
9 1 AD1542 EXHAUST VALVE ASSY LEFT 33 5 AC126 ONE TOUCH EL30W 1/8" MALE
10 a AD1551 CONNECTOR PLATE 3 8 CFa47 SOC. HD. CAP SCREW M8 X 90
11 a 0126 O-Ring 49 X3.53 35 16 CF259 SOC. HD. CAP SCREW M8 X 115
12 1 AD1450 SHUTTLE VALVE ASSY DRYSPELLPLUS 250 36 1 AD1541 EXHAUST VALVE ASSY RIGHT
13 1 AD1564 INLET VALVE ASSY 1 1/2" 37 1 AD224 ONE TOUCH TUBE
14 2 Q0124 O-RING 425 X3.0 38 1 AD1562 INLET CONNECTOR
15 1 AD1553 CONNECTING BUSH 35 1 ACOIL ONE TOUCH ELSOW 1/4" MALE
16 1 AD1552 CONNFCTOR 40 1 AD614 SOLENOID VALVE 24V
17 1 AD1554 'ASSY MOUNTING BRACKET DPS 150 - 200 a1 T oozl CONNECTOR 1/4" TO 1/4"
18 1 AD1349 ‘CONTROLLER BOX ASSY UL - DS31-200 12 12 AD2398 ACTIVATED ALUMINA BAG
19 1 CP362 DISPLAY STICKER UL DS31-200 43 4 AD1424 MOLECULAR SIEVES BAG
20 4 CF14L SOC. HD. CAP SCREW M8 X 40 4 T AD1502 TOP COVER DRYSPELL PLUS 100 & ABOVE
2 6 CF103 SOC. HD. CAP SCREW M8 x 30 45 1 AD1503 BACK COVER DRYSPELL 7LUS 200
2 6 CF250 HEX NUT M8 6 1 AD1500 BEZZEL DRYSPELL PLUS
3 2 AD658 MUFFLER ASSY. 1" 47 4 AD1425 [ACTIVATED ALUVINA + MOLECULAR SLEEVES BAG
2 a D670 BOTTOM DIFFUSER 3 8 CF202 SOC. HD. CAP SCREW M6 x 10 - 55
% B CF320 PLATE WASHER Vb - 55
SPARE KIT
0200 O-RING (78 X3.0) 2
6 AS697 FILTER ELEMENT ASSEMBLY T600Y D3 SEAL RUBBER 1
AC147 FILTER ELEVENT T600Y 1
SK243A___ | SEALS AND O-RING SPARE <IT DRYSPELL PLUS - 2008 28| 1
AD642 TOP COMPACTOR PLATE 4
5 SK275A DESICCANT WITH SEALKIT - DRYSPELL PLUS 250 AD641 BOTTOM DIFFUSER 4
AD1358___| ACTIAVTED ALUMINA BAG 12
AD1425___ | ACTIVATED ALUMINA + MOLEULAR SIEVES BAG 4
AD1424__|MOLECULAR SIEVES BAG 4
0123 O-RING (66.03 X3.53) 3
4 SK269A SHUTTLE VALVE ASSY SAPRE KIT - DRYSPELL PLUS 25 CC366 TRCLIP B-75 1
AD1448 TOP SHUTTLE 1
AD1090 POPPET MOULDED 1
0128 O-RING (65 X3.0) 1
AD1095 SPRING COMP. 1
3 SK244A INLET VALVE ASSY SPARE KIT 11/2" C0122 O-RING (69.4 X 5.33) 1
o118 G-RING (76 X2.4) 2
o119 G-RING (12.3 X 2.4) 1
€0120 U-RING 1
o121 G-RING (37.9 x3.53) 1
CD193A GASKET NON-METAL 4
CC302 SEAL RING 2
AD637 SPRING COMP. 2
2 SK239A EXHAUST VALVE SPARE KIT DPS-100 0042 O-RING (18.72 X 3.53) 2
o041 O-RING (47.2X5.33) 2
o118 O-RING (7.6 X 2.4) 2
0009 O-RING (316 X 2.4) 2
192 DRYING TOWER GASKET s
@125 O-RING (62 X 3.0) 1
1 SK243A SEALS AND O-RING SPARE KIT DRYSPELL PLUS 200 & 25 €0187 ORING (56 X2.0) 8
0126 O-RING (49 X 353) 7
o124 O RING (425 X 3.0) 2
SLNOJ PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

sn|d |1adsAiq - IYNNYIN NOILINYLSNI



NV TRIDENT

8.5.5.1 Changing the desiccant

)
SOC. HD. CAP SCREW M8 X 40 1 p'“ R R
CF141 2 T % TOP COMPACTOR PLATE
4 - &t — sz
SPRING WASHER M8
CF189
L_J T MOLECULAR SIEVES BAG
TOP BLOCK ASSY A AD1424
i
DRYING TOWER GASKET
D192 -
A ACTIVATED ALUMINA BAG ASSY
TOP COMPACTOR PLATE ™~ AD1398

AD&42

DESICCANT BAG ASSY
AD1398
AD1424

X

AD1398

\AGTVATED ALUMINA BAG ASSY

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 100

TOWER DRYSPELL PLUS 100 ASSY—\
AD1487

S0C, HD. CAP SCREW M8 X 40 : ’| 1
CF141 g
> # TOP COMPACTOR PLATE
SPRING WASHER M8 P o " ADE42

CF189 o

TOP BLOCK ASSY: MOLECULAR SIEVES BAG

AD1424
DRYING TOWER GASKET

D192
ACTIVATED ALUMINA + MCLECULAR SIEVES BAG ASSY

TOP COMPACTOR PLATE AD1425
ADE42

ACTIVATED ALUMINA BAG ASSY
AD1398

DESICCANT BAG ASSY
AD1398
AD1425
AD1424 :ggvg;rm ALUMINA BAG ASSY

e

ACTIVATED ALUMINA BAG ASSY
AD1398

” o
1

TOWER DRYSPELL PLUS 125
AD1488

\

fa
§

Figure 31. Changing desiccant-Dryspell Plus model 250

47



INSTRUCTION MANUAL - Dryspell Plus

e Disconnect the solenoid coil and inlet valve wire connection

e Remove the pilot air connection from the top block assembly

e Remove the socket head cap screws M8 * 40

e Remove the top chamber with the controller

e Remove the drying tower gasket from the top block and replace with new ones
e Remove the top compactor plates (FOUR)

e Remove the old desiccant bags

e Clean the drying towers

e Filling the Desiccant bag assembly :

Dryspell Plus model 200:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 30

Dryspell Plus model 250:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 31

e Replace the top compactor plate with new one
e Fix the top block assembly and tighten the cap screws
e Connect the solenoid coil, inlet valve and pilot air connections

8.5.5.2 Changing the top shuttle 200-375

O-RING 66.03 X 3.54
o123

SHUTTLE GUIDE
AD1D6T

O-RING 66.03 X 3.54
C0123

SHUTTLE CLOSER

O-RING 66.03 X 3.54
o123

DRYSPELL PLUS 200 - AD1457
DRYSPELL PLUS 250 - AD1448
DRYSPELL PLUS 300 - AD1449
DRYSPELL PLUS 375 - AD1458

CIRCLIP B-75
CC366

Figure 32. Exploded view of top shuttle-Dryspell Plus 200-375

48 Reference : Manual Version



NV TRIDENT

Using circlip pliers, remove the circlip B 75

Using an M12 bolt, push the shuttle closer assembly out

Discard and replace the O-ring (66.03 mm x 3.54 mm) in the shuttle closure
Clean the shuttle closer

Take the shuttle guide out of the shuttle housing.

Clean the shuttle guide

Discard and replace the O-ring (66.03 mm x 3.54 mm) in the shuttle guide
Replace with new shuttle

Reassemble the parts in the shuttle housing

49



INSTRUCTION MANUAL - Dryspell Plus

8.5.5.3 Changing the inlet valve assembly

TOP COVER SOC. HD. CAP SCREW M10 X 20
AD1560 CF248
HEX NUT M8

CF250

O-RING 69.4 X 5.33 STEM INDICATOR
co122 AD1092
SPACER MACHINED SPACER MACHINED
AD1055 AD1055

O-RING 12.3 X 2.4 PISTON MACHINED
e I AD1091
-RING 7.6 X 2.4
cUIDE BUSHJ//’@ O-RING 7.6

CO118
AD1065
-]
@ > O-RING 37.9 X 3.53

U-RING
0120 C0o121

INLET VALVE HOUSING
AD1559

STEM MACHINED
AD1089

O-RING76X 2.4

Co118 SPACER MACHINED

AD105S

HEX NUT M8

CF250 POPPET MOULDED

AD1090

O-RING 65 X 3.0

12
o1z SPACER MACHINED

AD1055

SOC. HD. CAP SCREW M10 X 20
CF248

BOTTOM COVER
AD1561

Figure 33. Exploded view of inlet valve assembly-Dryspell Plus model 200 & 250

50 Reference : Manual Version



NV TRIDENT

e Using an Allen key, remove the screws M10 *20 at the bottom cover assembly

e Remove the bottom cover and clean it

e Discard the O- ring (65 mm * 3.0 mm)

e Remove the M8 hex nut and take out the spacer machined. Clean the spacer machined

e Remove and discard the poppet moulded AD1090

e Discard the O-ring (7.6 mm * 2.4 mm)

e Remove the spacer machined and clean it

e Using an Allen key, remove the screws at the top of the assembly.

e Remove the top cover and clean it

e Remove the spring

e Take the piston assembly out by pushing the stem machined AD1089 from bottom side

e Remove and clean the stem indicator AD1092, hex nut M8 and piston machined

e Discard the O-rings (69.4 mm * 5.33 mm and 7.6 mm * 2.4 mm) and remove the spacer machined
e Take out the stem machined AD1089

e Rotate and remove the guide bush using the two holes

e Discard the O-ring (12.3 mm * 2.4 mm) that is exposed

e Discard the O- ring (37.9 mm x 3.53 mm) and U-ring

e Reassemble the guide bush assembly with new components and place it in the valve housing
e Grease the stem machined AD1089 and fit it inside the Inlet Housing valve AD1559

e Reassemble the stem indicator AD1092 and spacer machined with new O-rings and a new poppet moulded
e Replace the spring and reassemble the top cover

e Reassemble the spacer machined AD1055

e Fix the new poppet moulded in the stem machined AD1089

e Tighten the nut and reassemble the bottom cover

For servicing the Exhaust valve in dryspell plus models 200 & 250 refer section 8.5.4.4

51



4"

© 90U319J9Y

A [enuepy

uoisia

DRYSPELL PLUS 300 EXPLODED VIEW

Drw. No. PD246

Parts List Parts List
ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION
1 1 AD1568 BOTTOM CHAMBER LEFT 26 1 AD1541
2 1 AD1567 BOTTOM CHAVBER RIGHT 27 AD224,
3 12 D152 DRYING TOWER GASKET 28 8 218 SOC. HD. CAP SCREW M10 X 20
a 6 AD1487 DRYING TOWER DRYSPELL PLUS 100 29 L AD1451 SHUTTLE VALVE ASSY DRYSPELL PLUS 300
5 1 AD1566 TOP CHAVIBER LEFT 30 1 AD1571 |CONNECTOR PLATE INLET 2"
6 1 AD1565 |TOP CHAVBER RIGHT 1 1 AD1569 [CONNECTOR 2"
7 8 0167 [O-RING (56 X 2.0) 2 T AD1570 [CONNECTING BUSH 2"
8 4 AD1533 END COVER BOTTOM 3 2 00140 [O-RING 54.5X 3.0
9 1 AD1542 EXHAUST VALVE LEFT 4 2 AD1528 [ASSY MOUNTING BRACKET DPS 100
1 2 AD658 MUFFLFR ASSY. 1" S 1 AD1578 PILOT OPFRATED VALVF 3 WA BSP.
6 ADG4L BOTIOMDIFFUSER ASSY 6 1 AD1573 |OUTLET COVER 2" BSP
31 Cr201 SOC. HD. CAP SCREW M6 X 16 37 1 0125 [O-RING 62 x 3.0
1 2 ASO7: [SOLENOID VALVE ASSY 72 141 SOC. HD. CAP SCREW M8 X 40
AD134 [ CONTROLLER BOX ASSY UL DS30-200 2 103 SOC. HD. CAP SCREW M8 X 30
1 P36 DISPLAY STICKER UL DS31-200 Cco21 [CONNECTOR 1/4" x 1/4"
ADG4 [TOP COMPACTOR PLATE ADE11 21V SOLENOID VALVE
1 CF250 HEXNUT M8 2 ACOIT [ONE TOUCH ELBOW 1-4 MALE
34 CF090 [SPRING WASHER M5 3 ACTTS [ONE TOUCH FLEOW 1-8 MALE
1 3 AD1551 [CONNECTOR PLATE 44 18 AD1398 DESICCANT BAG
4 CF106 [SOC. HD. CAP SCREW M8 X 20 6 424 MOLECULAR SIEVES BAG
3 C0126 [O-RING 49 x3.53 1 502 [TOP COVER DRYSPELL PLUS 100 & ABOVE
12 CF259 [SOC_HD_ CAP SCREW MB X 115 503 BACK COVER DRYSPELL PLUS 300
2 CF189 [SPRING WASHER M8 BEZZEL DRYSPELL PLUS
s CF247 [SOC_HD. CAP SCREW M8 X 90 CF320
1 AD1574 [CONNECTOR PLATE INLET 2 TNCH TOWER 1 G202 SOC_HD_CAP SCREW M6 X 10 - 55
SPARE KIT
0200 O RING (78 X 3.0) 2
6 AS697 FILTER ELEMENT ASSEMBLY T600Y D053 SEALRUBBER T
AC147 FILTER ELEMENT T600Y 1
SK249A SEALS AND O-RING SPARE KIT DPS-300 1
5 Sika76A DESICCANT WITH SEAL KIT - DRYSPELL PLUS 300 AD642 TOP COMPACTOR PLATE 6
AD641 BOTTOM DIFFUSER 6
AD1398 __|ACTIVATED ALUMINA BAG 18
AD1424 MOLECULAR SIEVES BAG 6
0123 O-RING (66.03 X 3.53) 3
4 SK270A SHUTTLE VALVE ASSY SAPRE KIT - DRYSPELL PLUS 300 CC366 CIRCLP B-75 1
AD1449 TOP SHUTTLE 1
AD1400 POPPET MOULDED 1
AD1399 SPRING COMP. 1
3 SK251A PILOT OPERATED VALVE ASSY SPARE KIT 0196 O-RING (853 X5.7) 1
0197 O-RING (71.2X3.53) 2
0198 O-RING (9.6 X2.4) 2
0119 O-RING (123 X2.4) 1
0120 U-RING 1
CD193A GASKET NON-METAL 2
0302 SEALRING 2
AD637 SPRING COMP. 2
2 SK239A EXHAUST VALVE SPARE KIT DPS-100 (0042 O-RING (18.72 X 3.53) 2
0041 O-RING (47.2X 5.33) 2
0118 O-RING (7.6 X2.4) 2
CO009 O-RING (316 X2.4) 2
D192 DRYING TOWER GASKET 12
0125 O-RING (62 X 3.0) 1
1 SK249A SEALS AND O-RING SPARE KIT DPS-300 Co187 O-RING (56 X 2.0) 8
0126 G-RING (49 X 3.53) 3
0140 ORING (54.5 X3.0) 2
SLNO.[ PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

S/€ 3 00€ Ss|opow snid [|odsAid 9'S'S

sn|d |1adsAiq - IYNNYIN NOILINYLSNI



® ® ®OE @

€a

DRYSPELL PLUS 375 EXPLODED VIEW

Drw. No.

PD247

Parts List Parts List
ITEM Q1Y PART NUMBER DESCRIPTION QTY PART NUMBER DESCRIPTION
T 1 AD1568 BOTTOM CHAVBER LEFT. 8 CF247 [SOC.HD_ CAP SCREW M8 X 90
2 1 AD1567 BOTTOM CHAMBER RIGHT 1 AD1574 [CONNECTOR PLATE INLET 2 INCH TOWER 1
3 12 192 DRYING TOWER GASKET ADI541 EXHAUST VALVE ASSY RIGHT
4 3 AD1488 DRYING TOWER DRYSPELL PLUS 125 AD224 [ONE TOUCH TUBE
5 1 AD1566 TOP CHAMBER LEFT Cr248 SOC. FD. CAP SCREW M10 X 20
3 1 AD1565 TOP CHAVBER RIGHT ADT451 |Euums VALVE ASSY DRYSPELL PLUS 375
7 8 AD571 [CONNECTOR PLATE INLET 2"
8 4 ADI569 [CONNECTOR 2"
9 1 AD1570 [CONNECTING BUSH 2"
10 0140 [O-RING 54.5 X3.0
11 ADI528 [ASSY MOUNTING BRACKET DPS 100
12 AD1578 PILOT OPERATED VALVE 3 WAY- 2 " BSP.
13 2 ADIS73 [OUTLET COVER 2" BSP
14 2 0125 [O-RING 62 X 3.0
15 1 AD1349 CONTROLLFR BOX ASSY UL DS30-200 72 CF141 |SOC_HD_ cAP SCREW M8 X 40
16 1 CP362 DISPLAY STICKER UL DS31-200 12 CF103 [SOC. HD. CAP SCREW M8 X 30
17 3 ADGAL BOTTOM DIFFUSFR ASSY 1 CC021 [CONNECTOR 1/4" x1/4”
18 6 AD642 1 AD614 24V SOLENOID VALVE
19 3 Cr250 1 ACOLT [ONE TOUCH ELBOW 1-4 MALE
20 3 GF090 SPRING WASHER V6 5 ACI1S [ONE TOUCH ELBOW 1-8 MALE
21 3 AD1551 CONNECTOR PLATE 1 AD1S02 [TOP COVER DRYSPELL PLUS 100 & ABOVE
22 4 G106 SOC. HD. CAP SCREW M8 X 20 1 ADT504 BACK COVER 300 & 375
23 3 Q0126 O-RING 49 3.53 6 AD1425 [ACTIVATED ALUMINA + MOLECULAR SIEVES BAG]
2 12 259 SOC. HD. CAP SCREW M8 X 115 1 ADIS00 BEZZEL DRYSPELL PLUS
25 2 G189 SPRING WASHER V3 8§ Cr202 [SOC_HD. CAP SCREW M6 x 10 - 55
8 CF320 |PLATE WASHER 16 -55
SPARE KIT
0200 0-RING (78 X 3.0)
6 | ase97 FILTER ELEMENT ASSEMBLY T600Y D943 SEALRUBBER
AC147 FILTER ELEMENT T600Y
SK249A SEALS AND O-RING SPARE KIT DPS 300 - 375
5 SK277A DESLCCANT WITH SEALKIT- DRYSPELLPLUS 375 AD642 TOP COMPACTOR PLATE
AD6AL BOTTOMDIFFUSER
ADI398 ACTIVATED ALUMINA BAG
AD1425 ACTIVATED ALUMINA + MOLECULAR SIEVES BAG
AD1424 MOLECULAR SIEVES BAG
0123 0-RING (66.03 X 3.53)
4 SK271A SHUTTLE VALVE ASSY SAPRE KIT - DRYSPELL PLUS 375 CC366 CIRCLIP B-75
AD1458 TOP SHUTTLE
AD1400 POPPET MOULDED
AD1399 SPRING COMP.
3 SK251A PILOT OPERATED VALVE ASSY SPARE KIT 0196 0-RING (853 X5.7)
0197 O-RING (71.2 X3.53)
CO198 O-RING (9.6 X2.4)
0119 O-RING (12.3 X 2.4)
0120 U-RING
D193A GASKET NON-METAL
C302 SEALRING
AD637 SPRING COMP
2 SK239A EXHAUST VALVE SPARE KIT DPS-100 0042 O-RING (18.72 X 3.53)
CO041 O-RING (47.2X5.33)
CO118 O-RING (7.6 X2.4)
€0009 O-RING (316 X 2.4)
192 DRYING TOWER GASKET
125 0-RING (62 X 3.0)
1 SK249A SEALS AND O-RING SPARE KIT DPS-300 - 375 €o187 O-RING (56 X2.0)
0126 O-RING (49 X 3.53)
0140 O-RING (54.5 X3.0)
SLNO.| PART NUMBER DESCRIPTION SPARE KIT CONSISTING OF

.I.NEIC]IH.I..!}



INSTRUCTION MANUAL - Dryspell Plus

8.5.6.1 Changing the desiccant

S0C. HD. CAP SCREW M& X 40
CF141

%nxmp COMPACTOR PLATE

ADG42
SPRING WASHER M8

CF189
|~ MOLECULAR SIEVES BAG

TOP BLOCK ASSY et
AD1424
«
DRYING TOWER GASKET \_
1% é ACTIVATED ALUMINA BAG ASSY
TOP COMPACTOR PLATE AD1398
ADE42 \
DESICCANT BAG ASSY “‘ﬁ ACTIVATED ALUMINA BAG ASSY
AD1398 2 AD1398
AD1424 \
ACTIVATED ALUMINA BAG ASSY

E- AD1398

TOWER DRYSPELL PLUS 100
AD1487

TOWER DRYSPELL PLUS 100 ASSY \‘

Figure 34. Changing desiccant-Dryspell Plus model 300

54 Reference : Manual Version



NV TRIDENT

TOP BLOCK ASSY MOLECULAR SIEVES BAG
AD1424

SOC. HD. CAP SCREW M8 X 40 t 3, k
CF141 TOP COMPACTOR PLATE
SPRING WASHER Mﬂ: N X ADG42
CF189 ﬂ\

DRYING TOWER GASKET

CD192
ACTIVATED ALUMINA + MOLECULAR SIEVES BAG ASSY
AD1425
TOP COMPACTOR PLATE
ADE42
ACTIVATED ALUMINA BAG ASSY
DESICCANT BAG ASSY AD1398
AD1398
AD1425
AD1424 ACTIVATED ALUMINA BAG ASSY

AD1358

ACTIVATED ALUMINA BAG ASSY
AD1398

TOWER DRYSPELL PLUS 125 ASSY\

TOWER DRYSPELL PLUS 125
AD1488

—~ 0

Figure 35. Changing desiccant-Dryspell Plus model 375

Disconnect the solenoid coil and inlet valve wire connection
Remove the pilot air connection from the top block assembly
Remove the socket head cap screws M8 * 40

Remove the top chamber with the controller.

Remove the drying tower gasket and replace with new ones
Remove the top compactor plates (Six)

Remove the old desiccant bags.

Clean the drying towers

Filling the desiccant bag assembly :

55



INSTRUCTION MANUAL - Dryspell Plus

Dryspell plus model 300:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of molecular sieves
AD1424 as shown in the figure 34.

Dryspell plus model 375:

Fill the desiccant bag assembly firstly with 3 bags of Activated Alumina AD1398 followed by a bag of mixed Activated
alumina and Molecular Sieves AD1425, lastly with a bag of molecular sieves AD1424 as shown in the figure 35.

e Replace the top compactor plate with new one

e Fix the top block assembly and tighten the cap screws

e Connect the solenoid coil, inlet valve and pilot air connections
e Fasten the towers in the bottom by tightening the screws.

For changing the top shuttle in dryspell plus models 300 & 375 refer section 8.5.5.2

56 Reference : Manual Version



NV TRIDENT

8.5.6.2 Changing the inlet valve assembly

SOC. HD. CAP SCREW M10 X 40 ﬁ
CF359>5
SPRING WASHER M10 -y

TOP COVER

CF249 AD1857
SPRING COMP
AD1399 STEM INDICATOR

AD1858

SPACER MACHINED

¥ NUTM
AD1859 HEX NUT M10

CF261

O-RING 85.3 X 5.7

PISTON MACHINED
C0196

AD1860

O-RING 9.6 X 2.4
CO198 SPACER MACHINED

AD1859

O-RING 123X 2.4
Co119

STEM MAHCINED
AD1861

O-RING 71.2 X 3.53
Co197

GUIDE BUSH
AD1862

U-RING
C0120

INLET VALVE HOUSING
AD1863

SPACER MACHINED R .
ADIESQ\ . POPPRT MOULDED
AD1400
O-RING 12.3 X 2.4
0119 /HEK NYLOCK NUT M10

CF358
SPACER MACHINED e
AD1859 BOTTOM PLUG
O-RING 71.2 X 3.53 AD1864
C0197

Figure 36. Exploded view of inlet valve assembly-Dryspell Plus model 300 & 375

57



INSTRUCTION MANUAL - Dryspell Plus

e Using an Allen key, remove the screws M10 *40 at the top cover
e Remove the top cover and clean it

e Remove the spring comp

e Remove and clean the stem indicator

e Remove M10 hex nut

e Remove Spacer machined and piston machined

e Discard and replace the o- ring 85.3 * 5.7 & 9.6 * 2.4

e Remove the spacer machined

e Remove bottom plug by using spanner

e Discard and replace the o- ring 71.2 * 3.53

e Remove M10 Nylock nut

e Remove spacer machined and poppet moulded

e Discard and replace the o-ring 12.3 * 2.4

e Remove spacer machined

e Remove stem machined AD1861

e Remove guide bush

e Discard and replace the o- ring 71.2 * 3.53 and 12.3 * 2.4
e Discard and replace the u-ring

e Reassemble all the parts

For servicing the Exhaust valve in dryspell plus models 300 & 375 refer section 8.5.4.4

58 Reference : Manual Version



NV TRIDENT

Section 9

Disposal of consumables and replaced parts

Disposal of the condensate, desiccant, filter elements and other spare parts of the dryer is to be done in accordance with
the pollution control norms prevailing at the time of dryer installation or use.

Dryer parts that are replaced have metal and rubber components. These may be disposed in accordance with the pollution
control regulations.

59



INSTRUCTION MANUAL - Dryspell Plus

Troubleshooting

Section 10

Problem

Possible Cause

Solution

LEDS not lighting up

Tower-status LED not changing

Status LEDs change but towers
not switching

No purging

Continuous purging at tower 1

Purge loss excessive

High pressure drop across dryer

Moisture at the outlet or low
dewpoint

Loose connections or incorrect voltage

1) Controller faulty
2) Solenoid valve faulty

1) Faulty coil connection at DIN and
terminal connector
in the controller

1) Faulty solenoid valve
2) Faulty exhaust valve
3) Silencer not clean

1) Shuttle not closing
2) Exhaust valve not closing

1) Outlet shuttle not closing
2) Silencer choked

1) Pre-filter clogged.
2) Dryer overflowing

1) Purge economiser mode not at 100%

or at calculated percentage of

load factor

2) Valves not functioning properly or
dryer not cycling as in normal
operation

3) Pre-filtering of air not adequate
4) Desiccant degraded

Attend to the power supply.

1) Change the controller
2) Replace the solenoid valve.*

1) Change the controller.*
2) Replace the solenoid valve.*

1) Replace the solenoid valve.*
2) Clean the exhaust valve.
3) Clean the silencer.

1) Clean the shuttle valve.
2) Call Trident for service support.

1) Clean the shuttle.
2) Clean the silencer.

1) Replace filter elements.
2) Reduce the flow rate.

1) Set the economiser mode at
the correct value

2) Call Trident for service support.
3) Replace the filter element.

4) Replace the desiccant.

* Call Trident for this action.

60

Reference : Manual Version



NV TRIDENT

Section 11

Recommended parts and consumables

S. No. Item Code For Models Description of Spare Part

1 AS701 Dryspell Plus 10 Filter element assembly T 100 Y

2 SK278A Seal kit with desiccant-Dryspell Plus 10

3 SK220A Exhaust valve spare kit Dryspell Plus 10

4 SK210A Seals and O-ring spare kit-Dryspell Plus 10

5 AS701 Dryspell Plus 20, 30 Filter element assembly T 100P

6 SK280A Desiccant with seal kit-Dryspell Plus 30

7 SK279A Desiccant with seal kit-Dryspell Plus 20

8 SK222A Exhaust valve spare kit Dryspell Plus 20, 30 and 45
9 SK282A Seals and O-Ring spare kit-Dryspell Plus 30

10 SK281A Seals and O-Ring spare kit-Dryspell Plus 20

11 AS701 Dryspell Plus 45 Filter element assembly T100P

12 SK284A Seal kit with desiccant-Dryspell Plus 45

13 SK222A Exhaust valve spare kit Dryspell Plus 20, 30 and 45
14 SK283A Seals and O-ring spare kit-Dryspell Plus 45

15 AS693 Dryspell Plus 60 Filter element assembly T250P

16 SK286A Seal kit with desiccant-Dryspell Plus 60

17 SK222A Exhaust valve spare kit-Dryspell Plus 20, 30 and 45
18 SK285A Seals and O-ring spare kit-Dryspell Plus 60

19 AS693 Dryspell Plus 100 Filter element assembly T250P

20 SK272A Desiccant with seal kit-Dryspell Plus 100

21 SK266A Shuttle valve assembly spare kit-Dryspell Plus 100
22 SK240A Inlet valve assembly spare kit (1")

23 AD1540 Inlet valve assembly

24 SK239A Exhaust valve spare kit-Dryspell Plus 100

25 AD1541 Exhaust valve assembly-right

26 AD1542 Exhaust valve assembly-left

27 SK238A Seals and O-ring spare kit Dryspell Plus 100

28 AS693 Dryspell Plus 125 Filter element assembly T250P

29 SK273A Desiccant with seal kit-Dryspell Plus 125

30 SK267A Shuttle valve assembly spare kit-Dryspell Plus 125
31 SK240A Inlet valve assembly spare kit (1")
32 SK239A Exhaust valve spare kit-Dryspell Plus 100
33 SK238A Seals and O-ring spare kit-Dryspell Plus 100

61



INSTRUCTION MANUAL - Dryspell Plus

34 AS697 Dryspell Plus 200 Filter element assembly T600P

35 SK274A Desiccant with seal kit-Dryspell Plus 200

36 SK268A Shuttle valve assembly spare kit-Dryspell Plus 200
37 SK244A Inlet valve assembly spare kit (12")

38 AD1540 Inlet valve assembly

39 SK239A Exhaust valve spare kit-Dryspell Plus 100

40 AD1541 Exhaust valve assembly-right

41 AD1542 Exhaust valve assembly-left

42 SK243A Seals and O-ring spare kit-Dryspell Plus 200 and 250
43 AS697 Dryspell Plus 250 Filter element assembly T600P

44 SK275A Desiccant with seal kit-Dryspell Plus 250

45 SK269A Shuttle valve assembly spare kit-Dryspell Plus 250
46 SK244A Inlet valve assembly spare kit (12")

47 SK239A Exhaust valve spare kit-Dryspell Plus 100

48 SK243A Seals and O-ring spare kit-Dryspell Plus 200 and 250
49 AS697 Dryspell Plus 300 Filter element assembly T600P

50 SK276A Desiccant with seal kit-Dryspell Plus 300

51 SK270A Shuttle valve assembly spare kit-Dryspell Plus 300
52 SK251A Pilot-operated valve assembly spare kit

53 AD1540 Inlet valve assembly

54 SK239A Exhaust valve spare kit-Dryspell Plus 100

55 AD1541 Exhaust valve assembly-right

56 AD1542 Exhaust valve assembly-left

57 SK249A Seals and O-ring spare kit DPS-300

58 AS697 Dryspell Plus 375 Filter element assembly T600P

59 SK277A Desiccant with seal kit-Dryspell Plus 375

60 SK271A Shuttle valve assembly spare kit-Dryspell Plus 375
61 SK251A Pilot-operated valve assembly spare kit

62 SK239A Exhaust valve spare kit-Dryspell Plus 100

63 SK249A Seals and O-ring spare kit-Dryspell Plus 300 and 375

62

Reference : Manual Version



INSTRUCTION MANUAL - Dryspell Plus

Appendix

Conversion tables

I
8/9885°0
CE'SE
88'81T¢
STESE00
wyos

T
T00°0
5990°86
001
SEE’ 10T
ZEEET0
9/+68°9
edy

SHOLOVHd ONIANHILINIW MOTd

0001
T
5'99086
00000T
SZETOT
CCEEET
9L'+689

|eased

669°T 89TEBZ00 Z891E°8C wyos

1 £9999T0°0 £999°91 inoy/ew
09 T 0001 uiw/ew
009t 09 00009 Jasfew
09070 T00°0 1 ulw/a0rn
Jnoy/ew uiwfgw Ui f20m -

WOH4 OL 1H3IANOD

Moj4
Z0T0°0 100 660070 10S°2 F0SHT 0 edy
Z0T0000°0 TO00D0'0 66000000 STOROO'0  SHT000°0 |edsed
1 S99086'0 T+8/96°0 L'E6E €CTTPT w/by
£6T0°T 1 6986°0 £9-° 10k $0S"PT leg
ETEEO'T SZEIO'T T 184°90¢ 65691 souny
16GETO0'0 €£T00°0  8SIET000 I £EE6T0°0  (wo1) BHww
L0E0Z0°0  S6890°0  940890°0  64/9/C 1 (zuifsal) 1sd
2D /46 uvg SOWLY MoL(DH)ww 1Sd

WOdd Ol
1LH3IANOD

sio)oed bulAidiiniy 2anssaad

UOISIDAUO0D JIUfN

Reference : Manual Version

64



	Untitled
	Untitled



